
ADDENDUM NO. 1 
DATE 06/06/2022

To all Bidders on the Project titled: Life and Physical Science Building Abatement and Demolition Project 

Reference Bid Documents dated 06/02/2022. 

The attention of bidders submitting proposals for the above subject project is called to the following 
addendum to the Bid Docs.  The items set forth herein, whether of omission, addition, substitution, or 
clarifications are all to be included in and form a part of the proposal submitted. 

THE NUMBER OF THIS ADDENDUM ( 1 ) MUST BE ENTERED IN THE APPROPRIATE SPACE  PROVIDED in 
the bid package.   

Addendum contents: 

Site Map –  

SiteMap.jpg– This is an image taken from Google Earth showing the site of the three buildings on the 
campus. 

Building Layout Drawings – 

EC-LI-Floorplan.pdf – This is a drawing of the Old Library 
EC-LS-Floorplan.pdf – This is a drawing of the Life Science Building 
EC-PS-Floorplan-Upper.pdf – This is a drawing of the Physical Science building upper level. 
EC-PS-Floorplan-Lower.pdf – This is a drawing of the Physical Science building lower level. 

HAZMAT Reports – 

2012BakerEnvReport.pdf – this is a report from a 2012 asbestos survey of the Old Library Building at the 
COR main campus, 7351 Tompkins Hill Road, Eureka, California. The survey was conducted on January 25, 
2012 by a Cal-OSHA Certified Asbestos Consultant. 

asbestos survey 2004.pdf - LIMITED ASBESTOS SURVEY FOR THE COLLEGE OF THE REDWOODS PHYSICAL 
EDUCATION, APPLIED TECHNOLOGY/AUTOMOTIVE SHOP, CREATIVE ARTS, PHYSICAL SCIENCE, 
LIFE SCIENCE, OLD LIBRARY, AND FORUM BUILDINGS EUREKA, CALIFORNIA 

All other portions of the Contract Documents remain unchanged.   

Please be reminded to acknowledge this Addendum on the bid forms. 

--- End of Addendum No. 1 --- 













BAKER ENVIRONMENTAL
Environmental Consultants

July 11, 2012

Tim Flanagan
College of the Redwoods
7351 Tompkins Hill Road
Eureka, California 95501

Subject: Old Library Building, COR, 7351 Tompkins Hill Road, Eureka, California — Limited
Asbestos Survey

Dear Mr. Flanagan:

Per your request BAKER ENVIRONMENTAL conducted an asbestos survey of the Old Library
Building at the COR main campus, 7351 Tompkins Hill Road, Eureka, California. The survey
was conducted on January 25, 2012 by a Cal-OSHA Certified Asbestos Consultant. Two copies
of our survey report are attached.

Please be advised that we found regulated asbestos-containing materials (RACM’s) during the
survey. RACM’s included thermal system insulation, drywall skim coat and drywall joint
compound. These materials, if disturbed or removed or removed during the proposed renovation
project must be removed by a Cal-OSHA licensed asbestos abatement contractor and disposed in
accordance with state regulations. Notifications to the North Coast Air Quality Management
District and Cal-OSHA are also required.

Thank you for the opportunity to be of service. We have attached our invoice for services.

Sincerely,

Terry L. Baker
CAC No. 92-0322

TB/mk

enc

P.O. Box 532 • Yreka, California 96097 • (530) 842-7987 • FAX (530) 842-7991



ASBESTOS SURVEY REPORT
COLLEGE OF THE REDWOODS

OLD LIBRARY BUILDING
7351 TOMPKINS HILL ROAD

EUREKA, CALIFORNIA
JULY 10, 2012

FOR

REDWOODS COMMUNITY COLLEGE DISTRICT
7351 TOMPKINS HILL ROAD
EUREKA, CALIFORNIA 95501

PREPARED BY

BAKER ENVIRONMENTAL
550 N. MAIN STREET

YREKA, CALIFORNIA 96097
DOSH CERTIFIED ASBESTOS CONSULTANT NO. 92-0322



ASBESTOS SURVEY REPORT
COLLEGE OF THE REDWOODS

OLD LIBRARY BUILDING
7351 TOMPKINS HILL ROAD

EUREKA, CALIFORNIA
JULY 10, 2012

CERTIFICATION & LIMITATIONS

This report was prepared in accordance with industry standards and regulatory
requirements. Site conditions are subject to change with time therefore; the findings and
opinions offered in this report by BAKER ENVIRONMENTAL represent conditions
observed at the site on the dates of survey.

A diligent effort was made to identify all asbestos-containing materials and asbestos-
containing construction materials during the survey. Any materials suspected to contain
asbestos that are identified during renovation and or demolition of the structure must be
sampled and analyzed for asbestos prior to their disturbance.

This report was prepared under the supervision of a California Industrial Relations
Department, Division of Occupational Safety & Health Certified Asbestos Consultant.

By:

Terry L. Baker C)AC No. 92-0322 Date
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ASBESTOS SURVEY REPORT
COLLEGE OF THE REDWOODS

OLD LIBRARY BUILDING
7351 TOMPKINS HILL ROAD

EUREKA, CALIFORNIA
JULY 10, 2012

1.0 EXECUTIVE SUMMARY

The Redwoods Community College District retained BAKER ENVIRONMENTAL to
conduct an asbestos survey of the old library building at the College of the Redwoods,
7351 Tompkins Hill Road, Eureka, California. The purpose of survey was to identify
asbestos-containing materials (ACM’ s) prior to renovation of the building. ACM’ s are
materials that contain more than 1% asbestos. The survey was conducted on January 25,
2012 by a Cal-OSHA Certified Asbestos Consultant.

Construction

The building is a one-story wood framed structure on a concrete slab foundation. The
building was constructed in the 1960’s.

The exterior walls are wood-framed and finished with redwood siding and trim. The
original interior walls as well as the perimeter walls have drywall covered with redwood
boards except for restrooms and other miscellaneous spaces. The ceilings throughout the
building have sheetrock over joists and are finished with redwood boards except for
offices, storage rooms and miscellaneous spaces. These rooms have drywall ceilings, or
are finished with acoustic ceiling tiles or suspended ceiling panels. The existing restroom
walls and ceilings are finished with drywall and painted. Ceramic wall tile is present on
the lower portion of the restroom walls.

The building has been renovated within the past 15 years. Interior partition walls were
constructed primarily on the north and east sides of building. The walls were typically
finished with drywall, textured and painted. The rooms are finished with suspended
ceiling panels or are open to original redwood finished ceilings.

Rooms throughout the building have carpet on floors except for the restrooms that have
ceramic floor tiles. Exposed concrete is evident in some areas where carpet has been
removed. Roof has wood decking finished with metal.

Sampling

Samples of suspect s were collected of representative materials throughout the
COR Old Library Building during the asbestos survey. Suspect materials sampled include
the following:
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• Thermal system insulation in janitor room and assumed to be within restroom
walls and ceilings as well as kitchen walls and ceilings. The thermal system
insulation shall also be assumed to be at other locations within walls and ceilings
where plumbing is present.

• Drywall tape joint compound throughout the building;
• Drywall skim coat texture throughout original portions of building in offices,

kitchen, restrooms, storage rooms and miscellaneous spaces;
• Drywall texture on drywall in rooms and spaces where building has been

renovated;
• Sheetrock throughout the building;
• 12”X 24” white/tan ceiling tiles in rooms 103A and 103C;
• 2’X 4’ suspended ceiling tiles throughout the building;
• Brown ceramic tile adhesive in restrooms;
• Carpet adhesives throughout the building.

The following ACM’s (>1.0% asbestos) were identified in the building:

• Drywall tape joint compound on all original wall and ceilings throughout the
building including but not limited to perimeter walls, interior partition walls in
kitchen, restrooms, offices, conference room, storage rooms and miscellaneous
spaces. The drywall tape joint compound is also on drywall behind all redwood
faced walls and ceilings throughout building as well as behind spaces where
acoustic ceiling tiles are attached to drywall in offices, corridors and other spaces.

• Thermal system insulation in janitor room and assumed to be within men’s and
women’s restroom walls and ceilings as well as kitchen walls and ceilings. The
thermal system insulation shall also be assumed to be at other locations within
walls and ceilings where plumbing is present.

• Drywall skim coat on walls and ceilings in kitchen and men’s and women’s
restrooms as well as room 100A.

All regulated asbestos-containing material (RACM) that will be disturbed during a
renovation or demolition project must be abated (removed) by a California Division of
Occupational Safety and Health (DOSH) licensed abatement contractor in accordance
with applicable state and local regulations prior to their disturbance. The North Coast Air
Quality Management District and Cal-OSHA have notification requirements prior to
disturbance or removal of RACM.

The following RACM’s were identified that must be removed by a DOSH licensed
contractor prior to building renovation if they will be disturbed or removed:

• Drywall tape joint compound on all original wall and ceilings throughout the
building including but not limited to perimeter walls, interior partition walls in
kitchen, restrooms, offices, conference room, storage rooms and miscellaneous
spaces. The drywall tape joint compound is also on drywall behind all redwood
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faced walls and ceilings throughout building as well as behind spaces where
acoustic ceiling tiles are attached to drywall in offices, corridors and other spaces.

• Thermal system insulation in janitor room and assumed to be within men’s and
women’s restroom walls and ceilings as well as kitchen walls and ceilings. The
thermal system insulation shall also be assumed to be at other locations within
walls and ceilings where plumbing is present.

• Drywall skim coat on walls and ceilings in kitchen and men’s and women’s
restrooms as well as room 100A.

There are currently no federal, state or local regulations that require the removal of any
ACM unless said materials will be disturbed during a building renovation, remodel,
demolition, fire training burn or similar project. All building demolitions require
notification to the U.S. Environmental Protection Agency and the North Coast Unified
Air Quality Management District for projects in Humboldt County. Building renovations
also require notification to the air district and EPA if regulated quantities of RACM are
removed.
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ASBESTOS SURVEY REPORT
COLLEGE OF THE REDWOODS

OLD LIBRARY BUILDING
7351 TOMPKINS HILL ROAD

EUREKA, CALIFORNIA
JULUY 10, 2012

2.0 INTRODUCTION

The Redwoods Community College District retained BAKER ENVIRONMENTAL to
conduct an asbestos survey of the old library building at the College of the Redwoods,
7351 Tompkins Hill Road, Eureka, California. The purpose of survey was to identif~’
asbestos-containing materials (ACM’ s) prior to renovation of the building. ACM’ s are
materials that contain more than 1% asbestos. The survey was conducted on January 25,
2012 by a Cal-OSHA Certified Asbestos Consultant.

Survey methodology included:

1. Visual inspection of all accessible building materials;
2. Determination of friabilitya of each material by touching;
3. Assessment of physical condition of each material;
4. Assessment of potential for disturbance and or damage;
5. Collection of materials suspected to be ACM;
6. Sample analysis by a National Voluntary Laboratory Accreditation Program

(NVLAP) accredited laboratory;
7. Preparation of a sample location map;
8. Determination of quantities of ACM;
9. Prepare survey inspection report.

a Friable shall mean easily crushed to powder by application of hand pressure.

Limited destructive testing was conducted to gain access to materials located in interior
spaces of walls and ceilings. No suspect ACM’s were identified in interior wall and
ceiling spaces that were accessed during testing other than identified in this report.
Additional materials that contain asbestos may be encountered during building
renovation. It is assumed that thermal system insulation (TSI) is present on domestic
water system plumbing components in interior wall and ceiling spaces where plumbing is
located. TSI may also be present at other locations. Construction shall be terminated upon
discovery of any new building materials that were not identified during the asbestos
survey. Said materials shall be considered to be ACM’s until samples of materials are
collected and verified by laboratory analysis to be absent for asbestos.
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3.0 BUILDING STRUCTURE AND CONDITIONS

3.1 BUILDING CONSTRUCTION

The building is a one-story wood framed structure on a concrete slab foundation. The
building was constructed in the 1960’s.

The exterior walls are wood-framed and finished with redwood siding and trim. The
original interior walls as well as the perimeter walls have drywall covered with redwood
boards except for restrooms and other miscellaneous spaces. The ceilings throughout the
building have sheetrock over joists and are finished with redwood boards except for
offices, storage rooms and miscellaneous spaces. These rooms have drywall ceilings, or
are finished with acoustic ceiling tiles or suspended ceiling panels. The existing restroom
walls and ceilings are finished with drywall and painted. Ceramic wall tile is present on
the lower portion of the restroom walls.

The building has been renovated within the past 15 years. Interior partition walls were
constructed primarily on the north and east sides of building. The walls were typically
finished with drywall, textured and painted. The rooms are finished with suspended
ceiling panels or are open to original redwood finished ceilings.

Rooms throughout the building have carpet on floors except for the restrooms that have
ceramic floor tiles. Exposed concrete is evident in some areas where carpet has been
removed. Roof has wood decking finished with metal.

4.0 SAMPLING PROTOCOLS

4.1 SUSPECTASBESTOS-CONTAINING MATERIALS AND ASBESTOS-
CONTAINING CONSTRUCTIONMATERIALS

BAKER ENVIRONMENTAL conducted an on-site visual survey of the Old Library
Building on January 25, 2012 to identify suspect asbestos-containing material (ACM),
asbestos-containing construction material (ACCM), and presumed asbestos-containing
material (PACM). ACM is any material with an asbestos content >1,0%, ACCM is any
construction material with an asbestos content >0.1%uildi. PACM is any thermal system
insulation, surfacing material and resilient floor covering installed prior to 1981.

As the result of building survey it was determined that primary building materials
considered as suspect ACM’s, ACCM’s and PACM in the project area included:

• Thermal system insulation in janitor room and assumed to be within restroom
walls and ceilings as well as kitchen walls and ceilings. The thermal system
insulation shall also be assumed to be at other locations within walls and ceilings
where plumbing is present.
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• Drywall tape joint compound throughout the building;
• Drywall skim coat texture throughout original portions of building in offices,

kitchen, restrooms, storage rooms and miscellaneous spaces;
• Drywall texture on drywall in rooms and spaces where building has been

renovated;
Sheetrock throughout the building;

• 12”X 24” white/tan ceiling tiles in rooms 103A and 103C;
• 2’X 4’ suspended ceiling tiles throughout the building;
• Brown ceramic tile adhesive in restrooms;
• Carpet adhesives throughout the building.

4.2 SAMPLE COLLECTIONLOCATIONS

BAKER ENVIRONMENTAL collected samples of suspect ACM’s from the Old Library
Building during the asbestos survey. Sample locations are representative of materials
listed in Section 4.1 Suspect Asbestos-Containing Materials. See Figure 1 for sample
locations.

Sample Collection and Chain of Custody Procedure

Each sample was collected using a “wet method” to prevent the potential release of
asbestos fibers during sample collection. Coring devices, utility knives and chisels were
used to facilitate the removal of a cross-section of each sample material. Each sample was
placed in a sealed container and assigned a specific sample number. The location of each
sample collection point was recorded on a field drawing and a chain of custody form was
prepared listing sample numbers, location and material description. The samples were
then submitted to the laboratory for analysis.

Laboratory Accreditation and Analysis

Samples were forwarded to an asbestos laboratory for bulk asbestos analysis using the
polarized light microscopy method (PLM). The PLM method and procedures are
specified under the Code of Federal Regulations, 40 CFR Part 763, Appendix A to
Subpart F, Section 1.2 and 1.7.2.4. The PLM detection limit for asbestos is generally >1%
by volume. Sample results that are determined by the PLM method to be <1% are
reported as “Trace” or <1%. A sample with “<1%” level of asbestos shall be considered
to be asbestos-containing. Further analysis of the samples by the
Gravimetric/Transmission Electron Microscopy Method or PLM point counting (400
points) is required to determine asbestos content below 1%.

Laboratory methodology includes the analysis of each separate layer of sample material
where multiple layers exist. A typical material containing more than one layer includes
floor tile with mastic. It is difficult to separate the two layers during sample collection.
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The laboratory segregates the two materials and reports the asbestos content separately for
the floor tile and mastic.

Laboratory accreditations include:

National Institute of Standards and Technology (NVLAP)
AIHA Asbestos Analyst Registry Program

Laboratory Bulk Sample Analysis Report for the project is attached in Appendix A.

5.0 SAMPLE RESULTS

5.1 ASBESTOS-CONTAINING MATERIALS

The following asbestos-containing materials (ACM’ s) were identified in the former
College of the Redwoods Old Library Building located at 7351 Tompkins Hill Road,
Eureka, California:

Drywall tape joint compound on all original wall and ceilings throughout the
building including but not limited to perimeter walls, interior partition walls in
kitchen, restrooms, offices, conference room, storage rooms and miscellaneous
spaces. The drywall tape joint compound is also on drywall behind all redwood
faced walls and ceilings throughout building as well as behind spaces where
acoustic ceiling tiles are attached to drywall in offices, corridors and other spaces.

• Thermal system insulation in janitor room and assumed to be within men’s and
women’s restroom walls and ceilings as well as kitchen walls and ceilings. The
thermal system insulation shall also be assumed to be at other locations within
walls and ceilings where plumbing is present.

• Drywall skim coat on walls and ceilings in kitchen and men’s and women’s
restrooms as well as room 1 OOA.

Table 1 includes a “Summary ofAsbestos-Containing Material (ACM)- CUR Old
Library Building, 7351 Tompkins Hill Road, Eureka, CA.”

6.0 REGULATORY COMPLIANCE

Federal, state and local agencies regulate asbestos-containing material (ACM), asbestos-
containing construction material (ACCM) and presumed asbestos-containing material
(PACM) in commercial, industrial and institutional building in California. Residential
structures are also regulated by fire departments and some air quality and building
departments when scheduled for renovation, demolition or fire training.

ACM is an asbestos-containing material containing more than 1% asbestos (>1%). The
Federal Occupational Safety and Health Administration regulations for asbestos (29 CFR
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1910.1001) and U.S. Environmental Protection Agency National Emission Standards for
Hazardous Air Pollutants (NESHAPS) include rules for the disturbance and or removal of
ACM during building repair, remodel, renovation, fire training projects, demolition or
similar activity.

ACCM is an asbestos-containing construction material in California containing more than
0.1% asbestos (>0.1%). Several California regulations apply when ACCM will be
disturbed or removed during a building repair, remodel, renovation, demolition or similar
activity. These regulations require that a building owner contract with a California
Division of Occupational Safety and Health (DOSH) licensed asbestos abatement
contractor when more than 100 square feet of ACCM will be disturbed or removed. The
California Occupational Safety and Health Act (Cal-OSHA) Construction Standard for
Asbestos (8 CCR 1529) and the General Industry Standard (8 CCR 5208) rules and
regulatIons establish classes of work for asbestos related projects and training
requirements for workers. Respiratory protection regulations, medical surveillance and
personal air monitoring requirements are set forth in the regulations. Federal and state
notifications for asbestos abatement projects are also established.

The California Health & Safety Code Section 25915-25924 requires that commercial
building owners, lessees, and employers notify employees, contractors and tenants of the
presence of ACCM in the building. Notification is required within fifteen (15) days of
the date when the building owner becomes aware of the presence of asbestos in the
building and shall further provide annual notification thereafter. A copy of any asbestos
inspection or survey performed in the building shall be made available to building
owner’s employees, employers, lessees, contractors and tenants. A written notification is
recommended.

Other federal, state and local rules and regulations apply to the disturbance or removal of
asbestos. These rules and regulations generally require that a building owner identify
ACM, ACCM and PACM in their building prior to their disturbance, removal, demolition
or similar activity. Substantial fines and penalties may be levied against the building
owner by one or more government agencies for failure to comply with the regulations.

The local air quality management district and Cal-OSHA must be notified prior to the
disturbance and or removal of regulated asbestos-containing material (RACM). The air
quality management district must be notified a minimum of 10 days prior to the
disturbance of regulated quantities of RACM during building renovation or demolition
projects in accordance with the National Emissions Standards for Hazardous Air
Pollutants (NESHAPS). Cal-OSHA must be notified a minimum of 24 hours prior to
disturbance in accordance with 8 CCR 1529.

7.0 CONCLUSIONS AND RECOMMENDATIONS

7.1 CONCLUSIONS
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BAKER ENVIRONMENTAL concludes, as a result of the asbestos survey of the Old
Library Building at the College of the Redwoods Campus, 7351 Tompkins Hill Road,
Eureka, California that RACM’s) are present. The following RACM’s were identified:

Drywall tape joint compound on all original wall and ceilings throughout the
building including but not limited to perimeter walls, interior partition walls in
kitchen, restrooms, offices, conference room, storage rooms and miscellaneous
spaces. The drywall tape joint compound is also on drywall behind all redwood
faced walls and ceilings throughout building as well as behind spaces where
acoustic ceiling tiles are attached to drywall in offices, corridors and other spaces.

• Thermal system insulation in janitor room and assumed to be within men’s and
women’s restroom walls and ceilings as well as kitchen walls and ceilings. The
thermal system insulation shall also be assumed to be at other locations within
walls and ceilings where plumbing is present.

• Drywall skim coat on walls and ceilings in kitchen and men’s and women’s
restrooms as well as room 1 OOA.

7.2 RECOMMENDATIONS

The disturbance and or removal of RACM(s) and or ACCM during a building demolition,
repairs, remodels or renovations are regulated by federal, state and local agencies. The
U.S. Environmental Protection Agency (EPA), California Environmental Protection
Agency, California Occupational Safety and Health (CAL-OSHA), California Air
Resources Board and local air quality management districts have specific regulations
governing asbestos disturbance or abatement.

ACM was identified in the Old Library Building, 7351 Tompkins Hill Road, Eureka. All
RACM that will be disturbed or removed during a renovation or demolition project must
be abated (removed) by a California Division of Occupational Safety and Health (DOSH)
licensed abatement contractor in accordance with applicable state and local regulations
prior to their disturbance. RACM includes:

• Drywall tape joint compound on all original wall and ceilings throughout the
building including but not limited to perimeter walls, interior partition walls in
kitchen, restrooms, offices, conference room, storage rooms and miscellaneous
spaces. The drywall tape joint compound is also on drywall behind all redwood
faced walls and ceilings throughout building as well as behind spaces where
acoustic ceiling tiles are attached to drywall in offices, corridors and other spaces.

• Thermal system insulation in janitor room and assumed to be within men’s and
women’s restroom walls and ceilings as well as kitchen walls and ceilings. The
thermal system insulation shall also be assumed to be at other locations within
walls and ceilings where plumbing is present.

• Drywall skim coat on walls and ceilings in kitchen and men’s and women’s
restrooms as well as room 1 OOA.
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The areas of the Old Library Building with asbestos-containing thermal system insulation
and drywall skim coat must be removed, transported and disposed as hazardous wastes in
California. Said transportation and disposal must be in accordance with State of
California regulations that require hazardous waste manifests and approved disposal sites.
The remaining RACM including drywall joint compound must be transported to and
disposed at a state approved disposal site.
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TABLE 1

SUMMARY OF ASBESTOS-CONTAINING MATERIAL (ACM)-COR OLD LIBRARY BUILDING, 7351 TOMPKINS
HILL ROAD, CALIFORNIA

Sample# Space Description Location %Asbestos Friable Quantity’
CR-i to CR- 10 Throughout Bldg. Drywall joint compound Walls/ceilings 2-3 No Throughout
CR-i 3,CR- 14 (Original Construction)
CR-28,CR-30
CR-3 1,CR-33

CR-3 to CR- 10 Restrooms, Kitchen Drywall texture/skim coats Walls 2-3 Yes Throughout
CR-i3, CR-i4 Custodial, Office 100A

N/A Restrooms, Custodial 103 Thermal system insulation Walls/ceilings Assumed Yes Throughout
Kitchen, Misc. Locations

1 Quantities of materials listed are approximate.
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2033 Heritage Park Drive / Oklahoma City, OK 73120/(405) 755-7272 / Fax (405) 755-2058

Polarized Light Microscopy Asbestos Analysis Report

QuanTEM Lab No. 203831 Client: Baker Environmental

Account Number: B254 550 N Main St
Yreka, CA 96097

Date Received: 01/27/20 12
Received By: Morgan Lane V

Date Analyzed: 01/30/2012 V Project: College of the Redwoods V

Analyzed By: Gayle Ooten Project Location: 7351 Tompkins Hill Road, Eureka, CA

Methodology: EPAJ600/R-93/1 16 Project Number: 1151

QuanTEM Client V Color / Non-Asbestos Non Fibrous
Sample ID Sample II) Composition Description Asbestos (%) Fiber (%)

001 CR-i Homogeneous White Asbestos Present NA CaCO3

Joint Compound V Chrysotile 2 Binder

002 CR-2 Homogeneous White Asbestos Present Cellulose <1 CaCO3

Joint Compound Chrysotile 3 Binder

003 CR-3 Homogeneous White Asbestos Present NA CaCO3

Joint Compound Chrysotile 3 Binder

004 CR-4 Homogeneous White Asbestos Present Cellulose <1 CaCO3
V Joint Compound Chiysotile 2 Binder

005 CR-5 Homogeneous White Asbestos Present NA CaCO3

Joint Compound Chrysotile 3 Binder

006 CR-6 Homogeneous White Asbestos Present Cellulose <1 CaCO3

Joint Compound Chrysotile 3 Paint

007 CR-7 Homogeneous White Asbestos Present NA CaCO3

Joint Compound Chrysotile 2 Paint

Unless otherwise noted, upon receipt the condition of the sample was acceptable for analysis.

QuanTEM is a NVLAP accredited TEM and PLM laboratory (Lab Code: 101959-0). This report relates only to the specific items tested. NVLAP accreditation applies
only to analysis performed utilizing EPA/6001M4-82-020 and EPAJ600/R-93/1 16 methods. This report may not be used to claim product endorsement by NVLAVP or any

other agency of the US Govemment. This report may not be reproduced except in fttll, without the written approval of the laboratory.
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2033 Heritage Park Drive/ Oklahoma City, OK 73120 / (405) 755-7272 / Fax (405) 755-2058

Polarized Light Microscopy Asbestos Analysis Report

QuanTEM Lab No. 203831 Client: Baker Environmental

Account Number: B254 550 N Main St
Yreka, CA 96097

Date Received: 01/27/2012

Received By: Morgan Lane

Date Analyzed: 01/3 0/20 12 Project: College of the Redwoods

Analyzed By: Gayle Ooten Project Location: 7351 Tompkins Hill Road, Eureka, CA

Methodology: EPAJ600/R-93/1 16 Project Number: 1151

QuanTEM Client Color! Non-Asbestos Noi~ Fibrous
Sample ID Sample ID Composition Description Asbestos (%) Fiber (%)

008 CR-8 Homogeneous White Asbestos Present Cellulose <1 CaCO3

Joint Compound Chrysotile 2 Paint

009 CR-9 Homogeneous White Asbestos Present NA CaCO3

Joint Compound Chrysotile 3 Binder

010 CR-b Homogeneous White Asbestos Present Cellulose <1 CaCO3

Joint Compound Chrysotile 3 Binder

011 CR-ll Homogeneous White Asbestos Not Present Cellu~bose 5 Gypsum

Sheetrock

012 CR-12 Homogeneous Tan AsbestosNotPresent Cellulose 6 Glue

Mastic

013 CR-13 Homogeneous White Asbestos Present NA CaCO3

Joint Compound Chrysotile 2 Binder

014 CR-14 Homogeneous White Asbestos Present NA CaCO3

Joint Compound Chrysotile 3 Binder

Unless otherwise noted, upon receipt the condition of the sample was acceptable for analysis.

QuanTEM is a NVLAP accredited TEM and PLM laboratory (Lab Code: 101959-0). This report relates only to the specific items tested. NVLAP accreditation applies
only to analysis performed utilizing EPA]60011v14-82-020 and EPAI600IR-93/1 16 methods. This report may not be used to claim product endorsement by NVLAP or any

other agency of the US Government. This report may not be reproduced except in full, without the written approval of the laboratory.
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2033 Heritage Park Drive / Oklahoma City, OK 73120/(405) 755-7272 / Fax (405) 755-2058

Polarized Light Microscopy Asbestos Analysis Report

QUanTEM Lab No. 203831 Client: Baker Environmental

Accbunt Number: B254 550 N Main St
Yreka, CA 96097

Date Received: 01/27/2012

Received By: Morgan Lane

Date Analyzed: 01/30/2012 Project: College of the Redwoods

Analyzed By: Gayle Ooten Project Location: 7351 Tompkins Hill Road, Eureka, CA

Methodology: EPAI600/R-93/1 16 Project Number: 1151

QuanTEM Client Color I Non-Asbestos Non Fibrous
Sample ID Sample ID Composition Description Asbestos (%) Fiber (%)

015 CR-15 Homogeneous White Asbestos Not Present Cellulose <1 CaCO3

Texture Paint

016 CR-16 Homogeneous White Asbestos Not Present NA CaCO3

Texture Paint

017 CR-17 Homogeneous White Asbestos Not Present NA CaCO3

Texture Paint

018 CR-18 Homogeneous White Asbestos Not Present NA CaCO3

Texture Paint

019 CR-19 Homogeneous White AsbestosNotPresent Cellulose <I CaCO3

Texture Paint

020 CR-20 ** ** ** Not Analyzed

**

No Sample in Container

021 CR-21 Homogeneous White Asbestos Not Present NA CaCO3

Texture Paint

Unless otherwise noted, upon receipt the condition of the sample was acce~table for analysis.

QuanTEM is aNVLAP accredited TEM and PLM laboratory (Lab Code: 101959-0). This report relates only to the specific items tested. NVLAP accreditation applies
only to analysis performed utilizing EPAI600/M4-82-020 and EPAJ600IR-93/l 16 methods. This report may not be used to claim product endorsement by NVLAP or any

other agency of the US Government. This report may not be reproduced except in full, without the written approval of the laboratory.
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Polarized Light Microscopy Asbestos Analysis Report

QuanTEM Lab No. 203831 Client: Baker Environmen~a1

Account Number: B254 550 N Main St
Yreka, CA 9~O97

Date Received: 01/27/2012

Received By: Morgan Lane

DateAnalyzed: 01/30/2012 Project: College of the Redwoods

Analyzed By: Gayle Ooten Project Location: 7351 Tompkins Hill Road, Eureka, CA

Methodology: EPAJ600IR-93/1 16 Project Number: 1151

QuanTEM Client Color! Non-Asbestos Non Fibrous
Sample ID Sample ID Composition Description Asbestos (%) Fiber (%)

022 CR-22 Homogeneous White Asbestos Not Present NA CaCO3

Texture Paint

023 CR-23 Homogeneous White Asbestos Not Present NA CaCO3

Texture Paint

024 CR-24 Homogeneous White Asbestos Not Present NA CaCO3

Texture Paint

025 CR-25 Homogeneous White Asbestos Not Preseitt NA CaCO3

Texture Paint

026 CR-26 Homogeneous White Asbestos Not Present NA CaCO3

Texture Paint

027 CR-27 Homogeneous White Asbestos Not Present Cellulose 75 Paint

• Ceiling Tile Binder

028 CR-28 Homogeneous White Asbestos Present Cellulose 2 CaCO3

Joint Compound Chrysotile <I Binder

Unless otherwise noted, upon receipt the condition of the sample was acceptable for analysis.

QuanTEM is aNVLAP accredited TEM and PLM laboratory (Lab Code: 101959-0). This report relates only to the specific items tested. NVLA2 accreditation applies
only to analysis performed utilizing EPA!6001M4-82-020 and EPAJ600[R-93/1 16 methods. This report may not be used to claim product endorsement by NVLAP or any

other agency of the US Government. This report may not be reproduced except in full, without the written approval of the laboratory.
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2033 Heritage Park Drive / Oklahoma City, OK 73120/(405) 755-7272/ Fax (405) 755-2058

Polarized Light Microscopy Asbestos Analysis Report

QuanTEM Lab No. 203831 Client: Baker Environmental
Account Number: B254 550 N Main St

Yreka, CA 96097
Date Received: 01/27/2012

Received By: Morgan Lane

Date Analyzed: 01/30/2012 Project: College of the Redwoods

Analyzed By: Gayle Ooten Project Location: 7351 Tompkins Hill Road, Eureka, CA

Methodology: EPAJ600/R-93/116 ProjectNumber: 1151

QuanTEM Client Color / Non-Asbestos Non Fibrous
Sample ID Sample ID Composition Description Asbestos (%) Fiber (%)

029 CR-29 Homogeneous White Asbestos Not Present Cellulose 75 Paint

Ceiling Tile Bmder

030 CR-30 Homogeneous White Asbestos Present Cellulose 2 CaCO3

Joint Compound Chrysotile 2 Binder

031 CR-31 Homogeneous White Asbestos Present Cellulose <1 CaCO3

Joint Compound Chrysotile 2 Binder

032 CR-32 Homogeneous White Asbestos Not Present Cellulose 30 Paint

Ceiling Tile Glass Fiber 30 Perlite

033 CR-33 Homogeneous White Asbestos Present NA CaCO3

Joint Compound Chrysotile 2 Binder

034 CR-34 Homogeneous Brown Asbestos Not Present NA Glue

Carpet Mastic

035 CR-35 Homogeneous Yellow Asbestos Not Present Cellulose <1 Glue

Carpet Mastic

Unless otherwise noted, upon receipt the condition of the sa±nple was acceptable for analysis.

QuanTEIvI is aNVLAP accredited TEM and PLM laboratory (Lab Code: 10 1959-0). This report relates only to the specific items tested: NVLAP accreditation applies
only to analysis performed utilizing EPAJ600/M4-82-020 and EPAI600/R-93/l 16 methods. This report may not be used to claim product endorsement by NVLAP or any

other agency of the US Govemment. This report may not be reproduced except in full, without the written approval of the laboratory.
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2033 Heritage Park Drive / Oklahoma City, OK 73120/(405) 755-7272/ Fax (405) 755-2058

Polarized Light Microscopy Asbestos Analysis Report

QuanTEM Lab No. 203831 Client: Baker Environmental

Account Number: B254 550 N Main St
V Yreka, CA 96097

Date Received: 01/27/2012

Received By: Morgan Lane

Date Analyzed: 01/30/2012 Project: College of the Redwoods

Analyzed By: Gayle Ooten Project Location: 7351 Tompkins Hill Road, Eureka, CA

Methodology: EPAI600IR-93/l 16 Project Number: 1151

QuanTEM Client Color / Non-Asbestos Non Fibrous
Sample ID Sample ID Composition Description Asbestos (%) Fiber (%)

036 CR-36 Homogeneous Yellow Asbestos Not Present NA Glue

Carpet Mastic

037 CR-37 Homogeneous Brown Asbestos Not Present NA Glue

Carpet Mastic

038 CR-38 V Homogeneous White Asbestos Not Present Cellulose 3 Gypsum
V Sheetrock

V 1/31/2012

Gayle Ooten, Analyst Date of Report

Unless otherwise noted, upon receipt the condition of the sample was acceptable for analysis.

QuanTEM is aNVLAP accredited TEM and PLM laboratory (Lab Code: 101959-0). This report relates only to the specific items tested. NVLAP accreditation applies
only to analysis performed utilizing EPAJ600/M4-82-020 and EPAJ600/R-93/l 16 methods. This report may not be used to claim product endorsement by NVLAP or any

other agency of the US Govemment. This report may not be reproduced except in full, without the written approval of the laboratory.
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LIMITED ASBESTOS SURVEY
FOR THE COLLEGE OF THE REDWOODS

PHYSICAL EDUCATION, APPLIED TECHNOLOGY/AUTOMOTIVE SHOP,
CREATIVE ARTS, PHYSICAL SCIENCE, LIFE SCIENCE

OLD LIBRARY, AND FORUM BUILDINGS
EUREKA, CALIFORNIA

I. PURPOSE

Winzler & Kelly Consulting Engineers (Winzler & Kelly) conducted a limited asbestos survey in
order to locate and quantify the presence of asbestos in select areas of the following College of the
Redwoods structures: Physical Education Building (HV-4, HV-5, HV-8, Pool Filter Room Attic,
and Equipment Room), Applied Teclmology/Automotive Shop Building (Community and
Economic Room Heating Unit, Roof and Attics, and Automotive Garage Heat Shields), Creative
Arts Building (HV-4, HV-5, Roof and Attics), Physical Science Building (Roof and Attics), Life
Science Building (Roof and Attics), Old Library (Root), and Forum (Theatre Backstage Heating
Unit, Room FM 103, Roof and Attics). The survey was conducted only in the previously
mentioned areas and not throughout the entire structures, therefore it is considered a limited
asbestos survey.

II. EXECUTIVE SUMMARY

A limited asbestos survey was conducted in order to evaluate the presence of asbestos containing
materials in the mechanical rooms, interior rooms, roofs and attics of the structures mentioned
above.

Sampling on the roofs was conducted only on heating ventilation and air conditioning (HVAC)
components. Roofing materials were not sampled.

Thermal system insulation (TSI) was sampled extensively throughout the structures as mentioned
above. Predominantly, the TSI consists of spun glass “~berglass”, however several elbows were
found with an insulating material containing asbestos. Therefore, any elbows, straights, or tees
covered with a material not consisting of spun glass should be assumed asbestos-containing.

In addition, a white patching (referred to as a mastic by College of the Redwoods employees)
was sampled and found to contain asbestos. The patching/mastic was located on ducting and was
observed in several locations throughout the campus. A gray sealant applied to seams and ends of
piping insulation systems was also noted throughout the campus. It too was sampled and found to
contain asbestos. The patching/mastic and gray sealant should be treated as asbestos-containing
in all locations.

03-1664-04031 1 Winzler & Kelly
January 2004 Consulting Engineers



Several samples ofjoint compound were obtained from the structures. Asbestos was detected in
all joint compound samples. Any wall or ceiling consisting of ajoint compoundlsheetroclc system
should also be assumed asbestos-containing.

An asbestos-containing glue was found on “flexible duct connectors” off the air handlers in the
mechanical room, HV-5, of the Physical Education Building. It was difficult to determine which
flexible duct connectors contained the glue and which did not. In order to make the detennination
the connectors would have had to be destroyed, therefore the connectors should simply be
presumed to contain the asbestos-containing glue.

Asbestos containing building materials (ACBM) and asbestos containing construction materials
(ACCM), as listed below, were found in the following locations:

Physical Education Building
HV-5 Mechanical Room
V Yellow mastic on flexible black duct connector off the air handlers
HV-S Mechanical Room
V Transite piping, 4” diam. (Not sampled — presumed asbestos-containing)

Applied Technology/Automotive Shop Building
Automotive Shop

Covering on top of heat shields
Machine Shop
V Covering on top of heat shields

Applied Technology
V TSI, 3” diarn. horizontal
V White patching on round ducting off heating unit
V White patching on ducting
V TSI, 4” diam. horizontal between green fiberglass and loose debris beneath
V TSI, 2.5” diam. horizontal

Creative Arts Building
HV-4 Mechanical Room
/ Joint compound
MV-S Mechanical Room
V Joint compound

Physical Science Building
V Seam sealant, gray on 3” and 5” diam. TSI

Seam sealant, gray
V End sealant, gray on 3.5” diam. horizontal with metal jacket
V Seam sealant, gray on 3.5” diam. horizontal with metal jacket
V End sealant, gray on 4” diam. horizontal with metal jacket

03-1664-0403 1 2 Winzler & Kelly
January 2004 Consulting Engineers



Life Science Building
V End sealant, gray on 5” diam. horizontal
V Transite piping, 5” diam. (Not sampled — presumed asbestos-containing)

Old Library
V Elbow sealant, gray on 4” diam. elbow
V End sealant, gray on 3” diam. horizontal

Forum
V Joint Compound
V TSI, 3” diam. elbow
V End sealant, gray
V Loose debris (likely TSI)
/ TSI, 2.5” diam. elbow
V TSI, 3.75” diam. elbow

See Tables 1A-l G for sample locations, asbestos containing materials and quantities.

III. ASBESTOS - SURVEY METHODOLOGY

Winzler & Kelly collected suspected asbestos-containing building materials at the above-
mentioned locations on December 11, 16, 17 and 18, 2003 and January 7, 2004. After transport
to the Winzler & Kelly office, the samples were submitted to RJ Lee Group, Inc., under chain-of-
custody, for identification of asbestos content. Duplicate samples were submitted to Forensic
Analytical, Inc., under chain of custody, for identification of asbestos content.

All findings, conclusions, and analytical data presented in this report are based on the
information obtained from working knowledge of the structures and information (field inspection
and sampling data) obtained by Winzler & Kelly’s inspection during the survey.

Each suspect asbestos-containing material (ACM) identified was bulk sampled in general
accordance with sampling guidelines established by the Environmental Protection Agency and 29
CFR 1926.1101. The following summarizes the sampling procedures utilized.

+ The general location of each ACM was tabulated and marked on corresponding maps. For
ease of determining sample locations, samples collected from the roof were deemed
“exterior” whether they were taken inside an attic off the roof or simply on the roof itself
Samples obtained from mechanical rooms or inside of the respective structures were
considered “interior”.

+ These materials were then categorized into homogeneous materials. A homogeneous material
is defined as being uniform in texture, color, and date of application.

+ A sampling scheme was developed based upon the location and quantity of the various
homogeneous materials. Sample numbers were recorded on data sheets and each sample was

03-1664-0403 1 3 Winzler & Kelly
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categorized as a miscellaneous material (MM), surfacing material (SM), or thermal system
insulation (TSI). Further, the condition of the sample material was classified into AHERA
damage categories in addition to assessing friability. The classifications are as follows:

Not damaged (ND)- no damage
Damaged (DG) - loss of cohesion or adhesion properties wherein <25% of the damage
is localized, or <10% of the damage occurs in the overall area,
Significantly Damaged (SD)- loss of cohesion or adhesion properties wherein >25%
of the damage is localized, or >10% of the damage occurs in the overall area.
Friable- can easily be crumbled when dry
Non-Friable- not easily crumbled when dry
Potential for Significant Damage - Applies to friable ACBM that is in a regularly
occupied area, wherein a reasonable likelihood exists that the material or its covering
will become significantly damaged, deteriorated, or delaminated due to factors
including, but not limited to, accessibility, vibration, or air erosion.

+ Bullc samples were collected by a Winzler & Kelly Cal /OSHA Certified Asbestos Consultant
(CAC) and a Certified Site Surveillance Technician (CSST) using appropriate sampling tools
and leak-tight containers.

•• Decontamination of bulk sampling tools was used to prevent the spread of secondary
contamination to subsequent bulk samples.

+ Each bulk sample was individually numbered and recorded on a Bulk Sample Log and sent to
RJ Lee Group, Inc.

+ The samples were analyzed by Polarized Light Microscopy (PLM) following National
Institute of Occupational Safety and Health ~NIOSH~ Method 9002. Tables 1A-1G outline
the sample number, sample description, sample location, and the concentration of asbestos, if
any and quantities of asbestos containing materials. Laboratory data and chain of custody
forms are included in Appendix A. Asbestos sample locations can be found in Figures 1-10,
Appendix B.

IV. CONCLUSIONS AND RECOMMENDATIONS FOR ASBESTOS

Asbestos containing building materials (ACBM), as listed below, were found in the following
locations:

Physical Education Building
HV-5 Mechanical Room
V Yellow mastic on flexible black duct connector off the air handlers
HV-8 Mechanical Room
V Transite piping, 4” diam. (Not sampled — presumed asbestos-containing)

03-1664-0403 1 4 Winzler & Kelly
January 2004 Consulting Engineers



Applied Technology/Automotive Shop Building
Automotive Shop
V Covering on top of heat shields
Machine Shop
V Covering on top of heat shields

Applied Technology
/ TSJ, 3” diam. horizontal
/ White patching on round ducting off heating unit
V White patching on ducting
/ TSJ, 4” diam. horizontal between green fiberglass and loose debris beneath
V TSI, 2.5” diam. horizontal

Creative Arts Building
HV-4 Mechanical Room
V Joint compound
HV-5 Mechanical Room
V Joint compound

Physical Science Building
V Seam sealant, gray on 3” and 5” diant TSI
V Seam sealant, gray
V End sealant, gray on 3.5” diarn. horizontal with metal jacket
V Seam sealant, gray on 3.5” diam. horizontal with metal jacket
V End sealant, gray on 4” diam. horizontal with metal jaclcet

Life Science Building
V End sealant, gray on 5” diant horizontal
/ Transite piping, 5” diam. (Not sampled — presumed asbestos-containing)

See Tables 1A-1G for sample locations, asbestos containing materials and quantities.

There are six regulations that either require or imply that an asbestos inspection must be done
prior to work being done that will disturb (disrupt the matrix, crumble, pulverize or generate
visible debris) ACM. The first is the NESHAP regulation which requires an inspection prior to a
demolition or a renovation over the notification amounts. The second is the OSHA Asbestos
Standard for the construction Industry which requires TSI, surfacing, and flooring to be treated as
ACM if they are present in buildings constructed before 1981. The third stems from the
Cal/OSHA ILPP requirements for hazard detenirination and inspection. The fourth is the
California Asbestos Notification Act. The fifth is the Hazard Substances Removal Contract
requirements in California, while the sixth is California Labor Code 6501.9 which indicates the
building owner must determine if asbestos containing construction material (ACCM) is present
prior to contracted work (>0.1% asbestos).
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According to the National Emission Standard for Hazardous Air Pollutants (NESHAP), asbestos-
containing building material (>1% asbestos) must be removed prior to demolition or renovation,
if the material is considered to be a Regulated Asbestos-Containing Material (RACM), and
which will be disturbed (made friable). RACM is generally defined as all friable asbestos
containing material and non-friable material, which contain >1% asbestos, that will become
friable during renovation. The North Coast Unified Air Quality District must be notified for all
demolitions falling under this category and must be notified for any renovations that disturb
RACM (friable or non friable that will become friable~ above the notification amounts. The EPA
notification amounts are t 60 square feet and 260 linear feet. Typically the EPA is notified when
dry removal or non-standard work practices are proposed.

The California Business and Professions Code, Section 7058.5 et. seq. requires asbestos
abatement contractors to be certified with the Contractor State Licensing Board (in addition to
being registered annually with CAL-OSHA). They must be certified if, at one job site, at one
time, they ever engage in asbestos-related work involving 100 square feet or more of asbestos-
containing construction materials (ACCM), which is defined as containing >0,1% asbestos.
Practices for asbestos removal are regulated by CAL-OSHA. The Safe Drinking Water and Toxic
Enforcement Act of 1986 (Prop 65), regulates chemicals in California that cause cancer or
reproductive toxicity. The list of chemicals involved is published in Division 2 of Title 22,
beginning with Section 12000. Asbestos is on this list. In addition, a Report of Use form must be
filed with CAL-OSHA when a carcinogen is disturbed during renovation or demolition.

In addition to Prop 65 signage, building owners also have responsibilities to provide a safe work
environment and must noti& employees and contractors working inside a building known to
contain asbestos. Two of these specific laws are the Asbestos Notification Act (California Health
and Safety Code, Section 25915 et. seq.) and Proposition 65.

The Asbestos Notification Act applies to building owners, professional property managers of and
tenants in non-residential buildings built before 1979 who know of asbestos containing
construction materials (ACCM) (>0.1% asbestos) in their buildings. They must provide a specific
written notification to employees and contractors in the building. Results of inspections,
sampling, etc. must be shared, warning signs posted, and various other actions taken. This
notification must be done each year. In addition, a supplemental notification must be done within
90 days of a change in the material or the receipt of additional sampling results. A copy of this
notice must be given to every co-owner or tenant. Tenants who receive this notice are required to
noti~’ their employees.

The Asbestos Notification Act is a complicated regulation and is interpreted differently by many
individuals. Winzler & Kelly strongly encourages College of the Redwoods to obtain legal
advice before developing a response to this regulation. Once in place, this notice can serve as a
regular reminder that the building owner is safely and effectively managing the ACCM in the
building.

03-1664-0403 1 6 Winzler & Kelly
Januaiy 2004 Consulting Engineers



Under Section 25359.7 of the Health and Safety Code, owners of real estate property who know
of or have reasonable cause to believe that ACM is present must disclose that prior to sale.
Proposition 65 involves the public notification and warning required by the regulation. There is
controversy on how to appropriately comply. In general, unless the ACM in a building is
damaged and thus the owner believes it is contaminating air in the building, the owner does not
have to specifically post the Proposition 65 warning sign (just for the asbestos). On the other
hand, these warning signs should be displayed whenever and wherever asbestos work is being
done. Many building owners routinely add the Proposition 65 warning as part of their compliance
with the Asbestos Notification Act (See Sections 25249.5 & 25249.6 of the Health & Safety
Code).

In addition to the above-mentioned regulation, the following regulations will most likely apply to
any renovation proposal:

V Section 25914.1-3 Health and Safety Code
/ Section 25359.7 Health and Safety Code
V Section 19827.5 Health and Safety Code
V 29CFR19IO.lOOl
/ 29CFR1926.llOl
/ 40 CFR Part 61, Subpart M ~NESHAP)
/ 8 CCR Article 4, 1529
V 8 CCR Article 110, 5208
V Labor Code Section 9000 et. seq.
V Labor Code section 6501.9
V 8 CCR Article 2.5. Section 341.6 et. seq.

8 CCR Article 2.5, Section 341.9
V Asbestos Hazard Emergency Response Act (AHERA)

Asbestos regulations are complicated and are subject to change. The intent of the above
information is to advise you of some of the regulations that may affect you, but is not intended to
be an all-encompassing discussion of asbestos regulations.

V. ABATEMENT STRATEGY

Once College of the Redwoods decides if the structures will have activities that might impact
asbestos containing building materials, it is recommended to prcpare specifications for the
removal. As stated earlier in this report, asbestos only needs to be removed if it is going to be
impacted during renovation or demolition activities, or repaired if it is damaged. Abatement
specifications will include details of the abatement process including, but not limited to, scope of
work, notifications, submittals, materials, equipment, asbestos material removal procedures,
disposal procedures, air clearance, criteria and OSHA personal air monitoring requirements.

Tables lA-1G are a summary of Asbestos Laboratory Data and Quantities.

03-1664-04031 7 Winzler & Kelly
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LIMITED ASBESTOS SURVEY
FOR THE COLLEGE OF THE REDWOODS

PHYSICAL EDUCATION BUILDING
EUREKA, CALIFORNIA

Table 1A
Summary of Asbestos Data and Quantities

Sample Number Sample Local I Asbestos Friable vs. Quantity Comments‘°‘I Type Non-Friable
Description

Equipment room,
TSI — spun glass, helmet and film

WK11664-l 3~ diam. storage room, None Detected NA NA NA
Equipment Room

horizontal northeast corner off
radiator

WK11664-2 HV-4 MechanicalDuct fabric, white None Detected NA NA NA
HV-4 room, south side

TSI — spun glass HV4 Mec1~anical
WK/l 664-3 on ducting under None Detected NA NA NA
HV-4 room, south side

fabric
WK/l 664-4 HV-4 MechanicalDuct fabric, white None Detected NA NA NA
HV-4 room, south side

TSI — spun glass HV-4 Mechanical
W1K1l664-5 on ducting under None Detected NA NA NAHV-4 room, south side

fabric
WK/1664-6 HV-4 MechanicalDuct fabric, white None Detected NA NA NA
HV-4 room, south side

TSI — spun glass HV-4 Mechanical
WK11664-7 on ducting under None Detected NA NA NA
HV-4 room, south side

fabric
WX/1664-8 Flexible duct HV-4 Mechanical None Detected NA NA NA
HV-4 connector, black room, south side

WK/1664-9 Flexible duct HV-4 Mechanical None Detected NA NA NA
HV-4 connector, black room, south side

03-1664-04031 8 Winzler & Kelly
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LIMITED ASBESTOS SURVEY
FOR THE COLLEGE OF THE REDWOODS

PHYSICAL EDUCATION BUILDING
EUREKA, CALIFORNIA

Table 1A
Summary of Asbestos Data and Quantities
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Sample Number Sample Asbestos Friable vs.
LocationDescription /0 Type Non-Friable Quantity Comments

White fabric over
HV-4 MechanicalWK11664-lO TSI, 3” diam. None Detected NA NA NA

HV-4 room, north side
horizontal
TSI — spun glass, HV-4 Mechanical

WK/1664-I1 3”diam. NoneDetected NA NA NA
HV-4 room, north side

horizontal
Fabric over TSI, HV4 Mechrn~ical

WK11664-12 5” diam. None Detected NA NA NA
HV-4 room, north side

horizontal
TSI — spun glass, HV-4 Mccl~ai~ical

WK11664-13 5” diam. None Detected NA NA NA
HV-4 room, north side

horizontal
WK11664-14 TSI — spim glass, HV-4 Mechanical None Detected NA NA NA
HV-4 5” diam. elbow room, north side

WK11664-15 Fabric over TSI, HV-4 Mechanical None Detected NA NA NA
HV-4 4” diam. vertical room, north side
WKJ1664-ló TSI — spun glass, HV-4 Mechanical None Detected NA NA NA
HV-4 4” diam. vertical room, north side
WKI1664-17 Duct fabric, white HV-5 Mechanical None Detected NA NA NA
HV-5 room, north side
WK/1664-17D Duct fabric, white HV-5 Mechanical None Detected NA NA NA
HV-5 room, north side



LIMITED ASBESTOS SURVEY
• FOR TILE COLLEGE OF TIlE REDWOODS

PHYSICAL EDUCATION BUILDING
EUREKA, CALIFORNIA

TablelA
Summary of Asbestos Data and Quantities

Sample Number Sample Locati Asbestos Friable vs. Quantity CommentsonDescription o Type Non-Friable
TSP- spun glass

HV-5 MechanicalWK/1 664-18 on ducting under None Detected NA NA NAHV-5 room, north side
fabric
TSI — spun glass

HV-5 MechanicalWK/1664-18D on ducting under None Detected NA NA NAHV-5 room, north side
fabric

WK11664-19 HV-5 MechanicalDuct fabric, white None Detected NA NA NA
HV-5 room, north side
WK/1664-19D HV-5 MechanicalDuct fabric, white None Detected NA NA NA
HV-5 room, north side

TSI— spun glass
HV-5 MechanicalWK/1664-20 on ducting under None Detected NA NA NAHV-5 room, north side

fabric
TSI — spun glass

HV-5 MechanicalWK11664-20D on ducting under None Detected NA NA NA
HV-5 room, north side

fabric
WX11664-2l Flexible duct HV-5 Mechanical

None Detected NA NA NAHV-5 connector, black room, north side

WK/1664-21D Yellow mastic HV-5 Mechanical All mastic on
HV-5 and flexible dnct 7% Chrysotile Non-Friable flexible duct Not Damaged

room, north side(Yellow Mastic) connector, black connectors

WK/l664-21D Yellow mastic HV-5 Mechanical
HV-5 and flexible duct None Detected NA NA NA
(Duct Connector) connector, black room, north side

031664M403 1 10 Winzler & Kelly
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Sample
Description

Yellow mastic
and flexible duct
connector, black
Yellow mastic
and flexible duct
connector, black
Yellow mastic
and flexible duct
connector, black
Yellow mastic
and flexible duct
connector, black
White fabric over
TSI, 3.5” diam.
vertical

Locatioll

HV-5 Mechanical
room, north side

HV-5 Mechanical
room, north side

HV-5 Mechanical
room! north side

HV-5 Mechanical
room, north side

HV-5 Mechanical
room, north side

HV-5 Mechanical
room, south side

All mastic on
flexible duct
connectors

NA

All mastic on
flexible duct
connectors

NA

NA

Winzler & Kelly
Consulting Engineers

Sample Number

WK/1664-22
HV-5
(Yellow Mastic)

LIMITED ASBESTOS SURVEY
FOR THE COLLEGE OF THE REDWOODS

PHYSICAL EDUCATION BUILDING
EUREKA, CALIFORMA

Table 1A
Summary of Asbestos Data and Quantities

Asbestos Friable vs.
Quantity Comments/~ Type Non-Friable

WKII 664-22
I-IV-5
(Duct Connector))

40% Chrysotile Non-Friable

WK/1664-22D
ITV-5
(Yellow Mastic)

WK/l 664-22D
HV-5
(Duct Connector)

None Detected NA

Not Damaged

7% Chrysotile

WK/1664-23
HV-5

NA

Non-Friable

None Detected NA

None Detected

Not Damaged

NA

NA

WKII 664-26
HV-5

NA

WK11664-24 TSI — spun glass,
HV~3 3.5~~ HV-5 Mechanical NA NA

vertical room, north side None Detected NA

WK11664-25 White fabric over
HV5 TSI, 5” diain HV5 Mechanical NA NA

horizontal room, south side None Detected NA
TSI — spun glass,
5” diam.
horizontal

03-1664-04031
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LIMITED ASBESTOS SURVEY
FOR THE COLLEGE OF THE REDWOODS

PHYSICAL EDUCATION BUILDING
EUREKA, CALIFORNIA

Table 1A
Summary of Asbestos Data and Quantities

Asbestos Friable vs.Sample Number Sample Location Quantity Comments
% Type Non-FriableDescription

HV-8 Mechanical
WK11664-81 Caulking, w1~ite room, large ducting None Detected NA NA NA
HV-8 off HVAC unit, east

side
White cloth wrap HV-8 Mechanical

WK11664-82 and TSI — spun room, piping off None Detected NA NA NA
HV-8 glass, 2.75” diam. HVAC unit, south

vertical side
Silver paper wrap HV-8 Mechanical

WK11664-83 and TSI — spun room, piping off None Detected NA NA NA
HV-8 glass, 3” diam. HVAC unit, south

vertical side
White cloth wrap HV-8 Mechanical

WK/l664-84 and TSI — spun room, piping in None Detected NA NA NA
HV-8 glass, 3.75” diam. northwest corner

vertical
White cloth wrap HV-8 Mechanical

WX11664-85 and TSI spun room, piping in None Detected NA NA NA
HV-8 glass, 3.75” diam. northwest corner

vertical
White corrugated HV-8 Mechanical

WK11664-86 paper wrap and room, piping in None Detected NA NA NA
HV-8 TSI — spun glass, northwest corner

3” diam. vertical

03-1664-04031 12 Winzler & Kelly
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LIMITED ASBESTOS SURVEY
FOR THE COLLEGE OF THE REDWOODS

PHYSICAL EDUCATION BUILDING
EUREKA, CALIFORNIA

Table IA
Summary of Asbestos Data and Quantities

Sample Number Sample Location Asbestos Friable vs. Quantity CommentsDescription % Type Non-Friable

2 pipes
HV-8 Mechanical totaling S LF,

Presumed Transite piping, room, piping in Presumed quantity
northwest corner Asbestos- Non-Friable doesn’t Not DamagedHV-8 4” diam.

Containing include
piping on
roof

WK11664-87 Pool filter room
Pool Filter Room TSI debris, white attic, floor north of None Detected NA NA NA
Attic access hatch

WK11664-88 Mudded joints Pool filter room
Pool Filter Room between TSI, 3.5” attic, directly above None Detected NA NA NA
Attic diam. horizontal access hatch

WK/1664-89 TSI, white 3.5” Pool filter room
Pool Filter Room attic, south of access None Detected NA NA NA

diam. horizontalAttic hatch

wic’i 664-90 Mudded elbow on Pool filter room
Pool Filter Room 3.5” diam. attic, south of access None Detected NA NA NA
Attic horizontal hatch

WK11664-91 TSI, white 3.5” Pool filter room
Pool Filter Room attic, south of access None Detected NA NA NA

diam. verticalAttic hatch

03-1664-04031 13 Winzler & Kelly
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LIMITED ASBESTOS SURVEY
FOR THE COLLEGE OF THE REDWOODS

PHYSICAL EDUCATION BUILDING
EUREKA, CALIFORNIA

Table 1A
Summary of Asbestos Data and Quantities

Sample Number Sample Location Asbestos Friable vs. Quantity Comments% Type Non-FriableDescription

WK11664-92 Silver paper wrap Pool filter room
Pool Filter Room over TSI, 4” attic, north of access None Detected NA NA NA
Attic diam. vertical hatch

WK/1664-93 Pool filter roomTSI — spun glass,
Pool Filter Room attic, north of access None Detected NA NA NA4” diam. verticalAttic hatch

WK11664-94 Pool filter roomDuct taping,
Pool Filter Room white attic, central room, None Detected NA NA NAAttic east of access door

Pool filter room
WK/l 664-95 attic, central room,TSI — spun glass,
Pool Filter Room on large ducting None Detected NA NA NA
Attic pink covered with

visquine
Pool filter room

WK/1664-96 Composite attic, central room,
Pool Filter Room shingles laid over below round None Detected NA NA NA
Attic flooring ducting, east side of

room
WK11664-97 Pool filter roomDuct taping,
Pool Filter Room attic, eastern room, None Detected NA NA NA

whiteAttic on round ducting

03-1664-04031 14 Winzler & Kelly
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LIMITED ASBESTOS SURVEY
FOR THE COLLEGE OF TIlE REDWOODS

PHYSICAL EDUCATION BUILDING
EUREKA, CALIFORNIA

Table 1A
Summary of Asbestos Data and Quantities

Sample Number Sample Location 1 Asbestos Friable vs. 1Quantity I CommentsDescription % Type Non-Friable

WK/1664-98 Silver paper wrap Pool filter room
Pool Filter Room over TSI, 4” attic, central room, None Detected NA NA NA
Attic diam. horizontal north side

WE11664-99 TSI — spun glass, Pool filter room
Pool Filter Room 4” diam. attic, central room, None Detected NA NA NA
Attic horizontal north side

Pool filter room
WK11664-100 Composite attic, central room,
Pool Filter Room shingles laid over None Detected NA NA NA
Attic flooring just east of access

door

03-1664-04031 15 Winzler & Kelly
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LIMITED ASBESTOS SURVEY
FOR THE COLLEGE OF THE REDWOODS

APPLIED TECHNOLOGY/AUTOMOTIVE SHOP BUILDING
EUREKA, CALIFORNIA

Table lB
Summary of Asbestos Data and Quantities

Sample Number Sample Location Asbestos Friable vs. Quantity Comments
Description % Type Non-Friable

660 SF
WK11664-27 Automotive shop QuantityCovering on top
Automotive Shop, of heat shield garage #129, south 55% Chrysotile Friable includes Not Damaged
Interior side Machine

Shop
WK/1664-28 Automotive shopCovering on top Incl. in
Automotive Shop, of heat shield garage #129, south 55% Chrysotile Friable Not Damaged
Interior side Sample 27

WK/1664-126 Attic space in
Applied TSI, 3” diam. kitchen area off 15% Chrysotile Friable 1 LF Not Damaged
Technology horizontal community and 25% Amosite
Interior economic room

300-1000 SF

WK/1664-127 White patching Attic space in small Quantityapprox. as
Applied on round office off 10% Chrysotile Non-Friable material Not Damaged
Technology ducting off community and
Interior HVAC unit economic room present in

multiple
buildings

WK/1664-128 Exterior, roof, east
Applied Technology Silver coating of access hatch on 5” None Detected NA NA NA
Exterior diarn. horizontal
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LIMITED ASBESTOS SURVEY
FOR THE COLLEGE OF THE REDWOODS

APPLIED TECHNOLOGY/AUTOMOTIVE SHOP BUILDING
EUREKA, CALIFORNIA

Table lB
Summary of Asbestos Data and Quantities

Sample Number Sample Locatio Asbestos Friable vs. Quantity CommentsDescription n Type Non-Friable

WX11664-129 Silver coating Exterior, roof, east
Applied Technology with fibrous of access hatch on 1” None Detected NA NA NA
Exterior backing diarn. horizontal

Exterior, roof, east
WK11664-130 of access hatch on
Applied Technology Silver coating 35~ diam. None Detected NA NA NA
Exterior

horizontal
WK/1664-131 Loose debris, Exterior, roof, west

None Detected NA NA NAApplied Technology white wing, northeast attic
Exterior

WK11664432 Exterior, roof, west
md. inApplied White patching wing, northeast 10% Chrysotile Non-Friable Not Damaged

Technology on ducting attic Sample 127
Exterior

WK/1664-133 Joint taping, Exterior, roof,
Applied Technology white-painted central portion, north None Detected NA NA NA
Exterior green side

WK11664-134 Exterior, roof, east
Applied Technology Mastic, black wing, north side on None Detected NA NA NA
Exterior 1” diam. horizontal

WK11664-135 TSI, 4” diaiu. Exterior, roof, east
Applied horizontal and
Technology- loose debris wing, northeast 10% Chrysotile Friable S LF Damaged

atticExterior beneath
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LIMITED ASBESTOS SURVEY
FOR THE COLLEGE OF THE REDWOODS

APPLIED TECHNOLOGY/AUTOMOTI1Tj~ SHOP BUILDING
EUREKA, CALIFORNIA

Table lB
Summary of Asbestos Data and Quantities

Asbestos Friable vs.Sample Number Sample Location
Description % Type Non-Friable Qmujt~’ Comments

WK11664-136
Applied TSI, 2.5” diam. Exterior, roof, west 10% Chrysotile

Friable 1 LF DamagedTechnology horizontal wing, attic on east 10% Crocidoljte
Exterior side
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LIMITED ASBESTOS SURVEY
FOR THE COLLEGE OF THE REDWOODS

CREATIVE ARTS BUILDING
EUREKA, CALIFORNIA

Table 1C
Summary of Asbestos Data and Quantities

Sample Number Sample Asbestos Friable vs.Location Quantity CommentsDescription o Type Non-Friable

WK11664-29 Joint compound! I-IV-4 Mechanical
All J.C./SRHV-4 room wall, <1% Chrysotile Friable Not Damaged

sheetrock wall systems(Joint Compound) southeast corner

WK11664-29 Joint cornpouncw HV-4 Mechanical
HV-4 room wall, southeast None Detected NA NA NA

sheetrock(Sheetrock) corner

WK11664-29 Joint compound! u1’~~-4 Mechanical
All J.C.!SRHV-4 room wall, <1% Clirysotile Friable Not Damaged

sheetrock wall systems(Composite) southeast corner

WK11664-30 Joint compound! IIV-4 Mechanical
All J.C.!SRHV-4 room wall, <1 % Chrysotile Friable Not Damaged

sheetrock wall systems(Joint Compound) southwest area

WK!1664-30 Joint compound! HV-4 Mechanical
room wall, None Detected NA NA NAHV-4 sheetrock

(Sheetrock) soutinvest area

WK11664-30 Joint compound! HV-4 Mechanical
All J.C.!SRHV-4 room wall, <1% Chrysotile Friable Not Damaged

sheetrock wall systems(Composite~ southwest area

WK11664-3l Duct taping, l-IV-4, large ducting,
None Detected NA NA NAHV-4 white west side

I-IV-4 Mechanical
WX11664-32 Duct taping, room, large ducting, None Detected NA NA NA
HV-4 white

west side
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LIMITED ASBESTOS SURVEY
FOR THE COLLEGE OF THE REDWOODS

CREATIVE ARTS BUILDING
EUREKA, CALIFORNIA

Table 1C
Summary of Asbestos Data and Quantities

Sample Number Sample Location % Type Non-FriableAsbestos Friable vs. Quantity Comments
Description

HV-4 Mechanical
WK11664-33 Duct taping, room, large ducting, None Detected NA NA NA
HV-4 white east side

HV-4 Mechanical
WK/l 664-34 Duct taping, room, large ducting, None Detected NA NA NA
HV-4 white west side

HV-4 Mechanical
WK11664-35 Flexible duct room, large ducting, None Detected NA NA NA
HV-4 connector, white north side

Cloth wrap over HV-4 Mechanical
WK11664-36 TSI, 2.5” diam. room, large ducting, None Detected NA NA NA
HV-4

horizontal south side
Paper wrap and HV-4 Mechanical

WK1I664-37 TSI — spun glass, room, large ducting, None Detected NA NA NA
HV-4 2.5” diam. south side

horizontal
Paper wrap on IIV-4 Mechanical

WKI1664-38 TSI, 2.5” diam. room, large ducting, None Detected NA NA NA
HV-4

horizontal south side
HV-5 Mechanical All J.C./SRWK11664-39 Joint compound! room wall, 2% Chrysotile Friable wall systems

Not Damaged1117-5 sheetrock
(Joint Compound) northwest side

HV-5 MechanicalWI~l664-39 Joint compound! room ‘vail, None Detected NA NA NA
HV-S sheetrock northwest side
(Sheetrock~
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LIMITED ASBESTOS SURVEY
FOR THE COLLEGE OF THE REDWOODS

CREATIVE ARTS BUILDING
EUREKA, CALIFORNIA

Table 1C
Summary of Asbestos Data and Quantities

Sample Number Sample Asbestos Friable vs.Location Quantity CommentsDescription % Type Non-Friable

WK1166439 Joint compound! 11’~~-5 Mechanical All J.C./SR
nv-s room wall, <1% Chrysotile Friable Not Damagedsheetrock wall systems(Composite) northwest side

WK11664-40 Joint compound! I-P/-S Mechanical All J.C.!SR
nv-s room wall, <1% Chrysotile Friable Not Damagedsheetrock wall systems(Joint Compound) northeast side

WK/I664-40 Joint compound! HV-5 Mechanical
HV-S room wall, northeast None Detected NA NA NAsheetrock(Sheetrock) side

WK11664-40 Joint compound! HV-5 Mechanical All J.C.!SR
HV-5 room wall, <1% Chrysotile Friable Not Damaged

sheetrock wall systems(Composite~ northeast side
HV-5 Mechanical

WK11664-41 Duct taping, room, large ducting, None Detected NA NA NAHV-5 white
north side
HV-5 Mechanical

WKJ1 664-42 Duct taping,
1-IV-5 white room, large dueting, None Detected NA NA NA

north side
HV-5 Mechanical

WK11664-43 Duct taping, room, large ducting, None Detected NA NA NAHV-5 white
north side
HV-5 Mechanical

WKI1664-44 Flexible duct room, large ducting, None Detected NA NA NAHV-S connector, white south side
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LIMITED ASBESTOS SURVEY
FOR THE COLLEGE OF THE REDWOODS

CREATIVE ARTS BUILDING
EUREKA, CALIFORNIA

Table 1C
Summary of Asbestos Data and Quantities

Sample Number Sample Locaf Asbestos Friable vs. Quantity Commentsion 0/Description o Type Non-Friable
Paper wrap over iw-s Mechanical

WK/1 664-45
Hv ~ TSI, 2.5” diarn. None Detected NA NA NAroom, north sidevertical

TSI — spun glass,
HV-5 MechanicalWK/1 664-46 2.5” diam. None Detected NA NA NA

T-W-5 room, north side
vertical
Cloth wrap over

HV-5 MechanicalWK11664-47 TSI, 2.5” diam. None Detected NA NA NA
- room, north sidehorizontal

Paper wrap over HV5 Mec1~anical
WK/l664-48 TSI, 2.5” diam. None Detected NA NA NA

room, north sidevertical
TSI — spun glass,

WK/I664-49 2.5” cljam. HV-5 Mechanical
None Detected NA NA NAHV-5 vertical with room, north side

metal jacket
TSI — neoprene

Extenor, roof,WIC/1664-50 material, 2.75”
None Detected NA NA NAExterior northwest wing

diam. vertical
Tar/cloth wrap on

WK/1664-51 . Exterior, roof,
None Detected NA NA NApipe connecting northwest wingExterior

to HVAC unit
Tar/cloth wrap on

WK/1664-52 . Exterior, roof, None Detected NA NA NApipe connecting northwest wingExterior
to HVAC unit
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LIMITED ASBESTOS SURVEY
FOR THE COLLEGE OF THE REDWOODS

CREATIVE ARTS BUILDING
EUREKA, CALIFORMA

Table 1C
Summary of Asbestos Data and Quantities

Sample Number Sample
Description Location Asbestos Friable vs.

WEJ1664-53 TSI — spun glass, °“° Type Non-Friable Quantity Comments
Exterior 3” diam. vertical Exterior, roof,

with metal jacket northwest wing None Detected NA

W~I1664-54 Duct taping, NA NA
Exterior white — painted Exterior, roof,

green northwest wing None Detected NA

WK11664-55 Duct taping, NA NA
Exterior white — painted Exterior, roof,

green northwest wing None Detected NA

~1664-56 Duct taping, NA NA
Exterior wlnte — painted Exterior, roof,

green northwest wing None Detected NA

M~I1664-57 Duct taping, NA NA
Exterior wirite — painted Exterior, roof,

green northwest wing None Detected NA

~(!1664-58 Silver paper wrap NA NA
Exterior and spun glass on Exterior, attic off NA NA

ducting roof, northwest wing None Detected NA

WK1166459 Silver paper wrap
Exterior and spun glass on Exterior, attic off NA NA

ducting roof, northwest wing None Detected NA

WKI1664-60 Silver paper wrap
Exterior over 2.5” diarn. Exterior, attic off NA NA

horizontal roof, northwest wing None Detected NA
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LIMITED ASBESTOS SURVEY
FOR THE COLLEGE OF THE REDWOODS

CREATIVE ARTS BUILDING
EUREKA, CALIFORNIA

Table 1C
Summary of Asbestos Data and Quantities

Sample Number Sample Location Asbestos Friable vs. Quantity Comments
Description % Type Non-Friable

TSI — spun glass,
WK11664-61 Exterior, attic off2.5” diam. None Detected NA NA NA
Exterior roof, northwest wing

horizontal
Silver paper wrap Exterior, roof attic

WK/1 664-62 and spun glass on off corridor outside None Detected NA NA NAExterior
ducting HV-5
Silver paper wrap Exterior, roof attic

WKJ1 664-63 and spun glass on off corridor outside None Detected NA NA NAExterior
dueting HV-5
Joint wrap paper, Exterior, roof attic

WK11664-64 silver on 4” diam. off corridor outside None Detected NA NA NA
Exterior

horizontal HV-5
TSI — spun glass, Exterior, roof attic

WK11664-65 4” diam. off corridor outside None Detected NA NA NA
Exterior

honzontal HV-5
Joint wrap paper, Exterior, roof attic

WK11664-66 silver on 5” diarn. off corridor outside None Detected NA NA NA
Exterior

horizontal HV-5
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LIMITED ASBESTOS SURVEY
FOR THE COLLEGE OF THE REDWOODS

PHYSICAL SCIENCE BUILDING
EUREKA, CALIFORNIA

Table 1D
Summary of Asbestos Data and Quantities

Asbestos Friable vs.
Quantity CommentsSample Number Sample Location % Type J Non-Friable

Description
Silver paper wrap

WK11664-67 and TSI — spun Exterior, roof, None Detected NA NA NA
Exterior glass, 3” diam. northwest wing

horizontal
TSI — spun glass Exterior, roof,

WK/1664-68 3.5” diam. None Detected NA NA NA
Exterior northwest wing

horizontal
Silver paper wrap

WK/1664-69 on TSI — spun Exterior, roof, None Detected NA NA NA
Exterior glass, 5” diarn. northwest wing

horizontal
Seam sealant,

WK11664-70 gray on 3” and Exterior, roof, 1% Chrysotile Non-Friable All gray Damaged
northwest wing sealantExterior 5” diam. TSI

WKJ1664-7l Paint, lt. gray on Exterior, roof, Noi~e Detected NA NA NA
Exterior ducting northwest wing
WK/1664-72 Seam sealant, Exterior, roof, 1% Chrysotile Non-Friable All gray Not Damaged
Exterior gray southern wing sealant

Silver paper wrap
WK/1664-73 and TSI — spun Exterior, roof, None Detected NA NA NA
Exterior glass, 3” diain. southern wing

horizontal
WKI1664-74 Paint, lt. gray on Exterior, roof, None Detected NA NA NA
Exterior ducting northeast wing
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LIMITED ASBESTOS SURVEY
FOR THE COLLEGE OF THE REDWOODS

PHYSICAL SCIENCE BUILDING
EUREKA, CALIFORNIA

Table 1D
Summary of Asbestos Data and Quantities

Sample Number Sample Location 1 Asbestos Friable vs. Quantity Comments
Description Type Non-Friable

Silver paper wrap
and TSI spun Exterior, roof,WKI1 664-75 None Detected NA NA NAglass, 3.5” diam. northeast wing

Exterior
horizontal with
plastic jacket
End sealant,
gray on 3.5” Exterior, roof, All grayWKJ1 664-76 diam. horizontal 1% Chrysotile Non-Friable Not Damaged

Exterior northeast wing sealant
with metal
jacket
Seam sealant,
gray on 3.5” Exterior, roof, All gray

WK11664-77 diam. horizontal 2% Chrysotile Non-Friable Not Damaged
Exterior northeast wing sealant

with metal
jacket
Silver paper wrap
and TSI — spun Exterior roof, centralWK/l 664-78 None Detected NA NA NAglass, 4” diam. elevated section

Exterior
horizontal with
metal jacket
End sealant, Exterior roof,

WK11664-79 gray on 4” diam. central elevated 1% Chrysotile Non-Friable All gray Not Damaged
Exterior horizontal with sealantsection

metal jacket
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LIMITED ASBESTOS SURVEY
FOR THE COLLEGE OF THE REDWOODS

LIFE SCIENCE BUILDING
EUREKA, CALIFORNIA

Table 1E
Summary of Asbestos Data and Quantities

Asbestos Friable vs.Sample Number Sample Location Type Non-Friable Quantity CommentsDescription
End sealant,

Exterior, roof, All grayWK11664-80 gray on 5” diam. north side 2% Chrysotile Non-Friable sealant
Not DamagedExterior horizontal

Presumed 2 pipesPresumed Transite piping, Exterior, roof attic Asbestos- Non-Friable totaling Not Damaged
Exterior 5” diam.

on east side Containing 30 LF

03-1664-04031 27 Wii~z1er & Kelly
January 2004 Consulting Engineers



LIMITED ASBESTOS SURVEY
FOR TIlE COLLEGE OF THE REDWOODS

OLD LIBRARY
EUREKA, CALIFORNIA

Table iF
Summary of Asbestos Data and Quantities

Sample Number Sample I Asbestos Friable vs.Location 1 Quantity I Comments
Description °“~ Type Non-Friable

Silver paper wrap
and TSI— spun

WK11664-lOl Exterior, roof, west None Detected NA NA NAExterior glass, 5” diam. side
horizontal with
metal jacket
Silver paper wrap
and TSI — spun

WX/1664-102 Exterior, roof, north None Detected NA NA NAglass, 5” diam.
Exterior side

horizontal with
metal jacket
Elbow sealant,

WK11664-103 Exterior, roof, All gray<1% Chrysotile Non-Friable Not Damagedgray on 4” diam. north side sealantExterior
elbow
Flexible duct

WKJ1664-l04 Exterior, roof, north None Detected NA NA NAconnector, side
Exterior

painted white
End sealant,

WK11664-iO5 Exterior, roof, east All gray Not Damagedgray on 3” diam.Exterior side <1% Chrysotile Non-Friable sealant
horizontal

03-1664-0403 1 28 Winrzler & Kelly
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LIMITED ASBESTOS SURVEY
FOR THE COLLEGE OF THE REDWOODS

FORUM
EUREKA, CALIFORNIA

Table IG
Summary of Asbestos Data and Quantities

Asbestos Friable vs. Quantity CommentsSample Number Sample Location % Type Non-Friable
Description

Interior, Forum,
WK!1664406 Joint compound! triangular room at 2% Chrysotile Non-Friable wall systems

All J.C.ISR Not DamagedInterior slieetrock southeast corner
(Joint Compound) FM 103

Interior, Forum,
WK/1664-106 Joint compounW triangular room at None Detected NA NA NA
Intenor sheetrock southeast corner FM
(Sheeftock) 103

Interior, Forum,
WKJ1664-106 Joint compound! triangular room at <1% Chrysotile Non-Friable wall systemsAll J.C.!SR Not DamagedInterior sheetrock southeast corner
(Composite~ FM 103

Interior, Forum,
WK!1664-107 Joint compound! triangular room at <1% Chrysotile Non-Friable wall systemsAll J.C.!SR Not DamagedInterior sheetrock southeast corner
(Joint Compound) FM 103

Interior, Forum,
WK11664-107 Joint compound1 triangular room at None Detected NA NA NA
Interior sheetroek southeast corner FM
(Sheetrock~ 103

Interior, Forum,
All J.CJSRWK/1664-107 Joint compoundf triangular room at <1% Chrysotile Non-Friable wall systems Not Damaged

Interior sheetrock southeast corner
(Composite) FM 103

03-1664-04031 29 Winzler & Kelly
January 2004 Consulting Engineers



LIMITED ASBESTOS SURVEY
FOR THE COLLEGE OF THE REDWOODS

FORUM
EUREKA, CALIFORNIA

Table 1G
Summary of Asbestos Data and Quantities

Sample Number Sample Asbestos Friable vs.Location Quantity Comments
Description % Type Non-Friable

Interior, Forum,
WK!1664-108 Joint compound! triangular room at All J.CJSR
Interior <1% Chrysotile Non-Friable Not Damagedsheetrock southeast corner wall systems(Joint Compound)

FM 103
Interior, Forum,

WK11664-108 Joint compound! triangular room at
Interior None Detected NA NA NAsheetrock southeast corner FM(Sheetrock~

103
Interior, Forum,

WK/1664-108 Joint compound! triangular room at All J.C.!SR
Interior <1% Clirysotile Non-Friable Not Damagedsheetrock southeast corner wall systems(Composite)

FM 103
White fabric Interior, Forum,

WK!1664-109 wrap and TSI, theatre backstage, 2% Chrysotile Friable 8 elbows Not Damaged
Jnterior

3” diam. elbow piping off radiator
White fabric wrap Interior, Forum,

WK11664-l 10 and TSI — spun theatre backstage, None Detected NA NA NA
Interior glass, 3” diarn. piping off radiator

horizontal
White fabric Interior, Forum,

WK11664-111 md. inwrap and TSI, theatre backstage, 2% Chrysotile Friable Damaged
Interior Sample 109

3” diam. elbow piping off radiator

03-1664-04031 30 Winzler & Kelly
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LIMITED ASBESTOS SURVEY
FOR TIlE COLLEGE OF THE REDWOODS

FORUM
EUREKA, CALIFORNIA

Table 1G
Summary of Asbestos Data and Quantities

Asbestos Friable vs. Quantity CommentsSample Number Sample Location % Type Non-Friable
Description

~ White fabric wrap
Interior, Forum,

WKI1 664-112 and TSI — span theatre backstage, None Detected NA NA NA
Interior glass, 3” diam. piping off radiator

vertical
Exterior,

WTC/1664-1 13 Caulking, black, eastenrnrnst roof, None Detected NA NA NA
Exterior on ducting west side

Exterior,
WK11664-l 14 Caulking, black, eastemmost roof, None Detected NA NA NA
Exterior on ducting east side

Tan fabric and
Exterior,

WX11664-1 15 TSI— spun glass, easternniost roof, None Detected NA NA NA
Exterior 3” diam. attic northeast corner

horizontal
Exterior,

WK11664-1 16 Duct patching, easternrnost roof, None Detected NA NA NA
Exterior white attic under elevated

roof
Exterior,

WK11664-1 17 Flexible duct westernmost roof, None Detected NA NA NA
Exterior connector, gray east side

Exterior, All gray Not Damaged
WK11664-118 End sealant, ~vesternmost roof, 2% Chrysotile Non-Friable sealant
Exterior gray above access hatch

03-1664-04031 31 Winzler & Kelly
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LIMITED ASBESTOS SURVEY
FOR THE COLLEGE OF THE REDWOODS

FORUM
EUREKA, CALIFORNIA

Table 1G
Summary of Asbestos Data and Quantities

Sample Number Sample Asbestos Friable vs.Location ~,, Quantity CommentsDescription Type Non-Friable
Silver paper wrap
and TSI — spun Exterior,

WK/l 664-I 19 glass, 3.25” diam. westernmost roof, None Detected NA NA NA
Exterior

horizontal with above access hatch
metal jacket

Exterior,
WK/l664-l20 Flexible duct westernmost roof, None Detected NA NA NAExterior connector, gray

west of access hatch
Exterior,

WK11664-121 westernmost roof, <1% ChrysotileLoose Debris Friable 10 SF Significantly Damaged
Exterior attic west of access <1% Amosite

hatch on north side
Silver paper wrap
and TSI — spun Exterior,

WK/1664-122 glass, 5” diam. westernmost roof, None Detected NA NA NAExterior
horizontal with south side
metal jacket

Exterior,
WK11664-123 Loose debris westernmost roof, <1% Chrysotile Friable 5 SF Significantly Damaged
Exterior

attic on south side

03-1664-0403 1 32 Winzler & Kelly
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LIMITED ASBESTOS SURVEY
FOR THE COLLEGE OF THE REDWOODS

FORUM
EUREKA, CALIFORNIA

Table 1G
Sumnmry of Asbestos Data and Quantities

Asbestos Friable vs. Quantity CommentsSample Number Sample Location % Type Non-Friable
Description

1OLF
QuantityWhite fabric Exterior, Inci. multiple

WKI1 664-124
Not Damagedcover and TSI, westernmost roof, 2% Chrysotile Friable elbows onExterior

2.5” diam. elbow attic on south side 2.5” & 3.75”

diam. pipes
White fabric

Exterior, IncI. in
WK/1664-125 cover and TSI, westernmost roof, 2% Chrysotile Friable Sample 124 Not Damaged
Exterior 3.75” diam. attic on south side

elbow

03-1664-04031 33 Wiuzler & Kelly
January 2004 Consulting Engineers
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Test Report Winzler & Kelly
Polarized Light Microscopy Analysis Results

Project A0C312336
AsbesLos Nonasbestos

Sample Number I. Mineral Fibrous S~Ihetic Other NonFibrous Run Date
Swnple Appearance Cliei-a Sample Number ChrysotileAruositeCrocidoliteAnthophy;tjteT~fl~o~eActjflo1j~ Cellulose Wool Glass Fibers Fibers Material Anajysi

OOS9ZO7CPL W1C11664-l - - - - - - <1% 20% 60% - - 20% 12124/03
Yellow TSI NF’M; Qtz, Tar, Carb, Binder. Opaq, Misc. Pan. SSY

C

r
rn
m

C,
‘C
0
C
-o

C,

ro
to

0
0

0)

01

o 0
rfl C
o 0

t%,
‘-.0 0

N-,
C
0
Lj3

-C

Non Homogeneous

Samples received on; Monday, December 22, 2003

RJ Lee Group, Inc.
Bay Area Lab

Authorized

530 McCorrr,jck Street
San Leandro, CA 94577

Page; 1 of I

Date

p
0
~.3~
0

C&)

Stephen S. Yata, Geologist
Monday, December29, 2003

Phone (510) 567-0480
Fax (510)567-0488



Test Report Winzler & Kelly
Pobrized Light Microscopy Analysis Results

Project A0C312338

Asbestos Nonasbestos
Sample Number I Mineral Fibrous Synibelic Other NonFibrous Run Date
Sample Appearance Client Sample Number Chrysotile Amosite Crocidolite AnthophylliteTremolite Aclinolite Cellulose Wool Glass Fibers Fibers Material Analyst

0059208CPL WK11664—2 - - - - - 90% - <1 % - - 10% 12/24/03
White duct ~bric NFM: Qtz, Curb, Binder, Opaq, Mire. Part. SSY

Homogeneous

0059210CP1, WKI1664-4
White duct fabric

10% 12/24(03
SsY

p3

p3
CD

0
C’)

C’)

OOS9ZIICPL
Yellow TSI

WK! 1664-5 - - <1% 30% 50%

NFM: Q[z, Cad, Binder, Opaq, Misc. Pau.
20 % 12124/03

SSY
Non Homogeneous

C))

0

C))
C-,

0

CD
CD

0059212CPL WK/1664-6
Yellow TSI whL duct insulation

- - 70% 5% 5%

NFM: QLz, Ct, Binder, Opaq, Misc. Part.
20% 12(24/03

SSy
Non Homogeneous

V

005 9213CPL
Yellow TSI

WK/16 64-7

Samples received on: Monday, December22, 2003

Ri Lee Group, he.
Bay Area Lab

- - - 10% 70%

NFM: Q’z, Carb, Binder, Opaq, Misc. Part.

530 McCormick Street
San Leandro, CA 94577

Page: 1of3

Authorized

20 ‘X, 12/24/03
sSY

H
z
N
F
m

0059209CPL
Yellow TSI

W1C/1664-3

o 0
rn 0
o 0

N-) <
‘-.0 Ct
• a
0
0
L~)

50%- - <1% 30%

NEM: Qtz, Curb, Binder, Opag, Misc. Part

- - 90% -

NFTvI: Qlz, Carb, Binder, Opaq, Misc. Part.

20 % 12/24/03
SsY

Non Homogeneous

C))

LA)
LA)
-c

‘0

C

r
m
m

C,
‘0
0
C
-o

Homogeneous

Non Homogeneous

Date

9
0
Lz,
0
N-)

Stephen S. Vain, Geologist
Monday, December 29,2003

Phone (510) 567-0480
Fax (510)567-0488



Test Report Winzier & Kelly
Polañzed Light Microscopy Ana’ysis Results

Project A0C312338
Asbestos Nonasbestos

Sample Number! Mineral Fibrous Synthelic Other NonFibrous Run Date
Sample Appearance Client Sample Number Chrysotile Arnosite Crocidolite AnthophylliteTrernoihe Adilnolite Cellulose Wool Glass Fibers Fibers Material Analyst

0059214CP1, WlC/1664-8 - - - - - - - - 10% - 90% 12(24)03
Black duct connector NFM: Q~z, Carb, Binder, Opaq, Misc. Pan. SSY

Homogeneous

OOS9Z16CPL W1C/1664-10
White fabric

20 % 12/24(03
ssY

P3

—P3Co
LA) %..
t-J-) 0
-o (3

(a

00592 I7CPL
Yellow TSI

WK11664-l 1 - - <1% 30% 50%

NFM: Qtz, Caib, Binder, Opacj, Misc. Part.
20% 12124/03

85-v
Homogeneous

UI

0

UI
° a

NFM: Qtz, Ct, Binder, Opaq, Misc. Pail.
10% 12124103

ssY
Homogeneous

Homogeneous

Samples roceived on: Monday, December22, 2003

RJ Lee Group, Inc.
Bay Area Lab

530 McCormick Street
San Leandro, CA 94577

Page: 2 of 3

Authorized

0059215CPL
Black duct connector

W1C11664-9

~3
o a
rrI
o a
- [a.
N..) <
‘-.0 ®

0
0
LA)

12%
NFM: Q(~, Carb, Binder, Opaq, Misc. Pan,

- - 80% -

NFM: Qtz, Carb, Binder, Opaq, Misc. Pan.

88 % 12124(03
sSy

Homogeneous

a
C

r
rn
m

C,

0
C
-w

0059218CPL WK11664-12
Tan fabric

OOS9ZI9CPL WK/1664-13
Yellow TSL

Homogeneous

90%

- - <1% 30%

NFM: Qt~, Carb, Binder, Opaq. Misc. Pant.

V

r
50% 20% 12124/03

SSY

enS. Yata, Geologisi
Date Monday, December29, 2003

Phone (510) 567-0480
Fax (510)567-0488



Test Report Winzler & Kelly
PolaHzed light Microscopy Aaaiysis Re~uits

Project A0C312338
Asbestos Nonasbestos

Sample Number / Mineral Fibrous Synthetic Other NonFibrous Run Dale
Sample Appearance Client Sample Number Chryso(ileAmosite Crocidolke AnthophyflhteTrernolite Aclinolite Cellulose Wool Glass Fibers Fibers Material Analyst

0059220CPL WK/1664-14 - - - - - - <l % 30% 50% - - 20% 12/24/03
Yellow TS1 NFl~f: Qtz, Caib, Binder, Opaq, Misc. Part. SSY

Homogeneous

0059221CP1, 16
Yellow TSI

- - <1% 30% 50%
NFM; Qtz, Caib, Binder, Opaq, Misc. Part

Samples xcceived on: Monday. December22, 2003

RI Lee Group, 1nc~
&syArea bib

530 McCormick Street
San Leandro, CA 94577

Authorized

0

0

01
0

N

0

0
0

Hz
N
F
m

~0

in
F
F

0059221C1’L
Tan Fabric

WK/1664- IS

4,
0~
m 0
o 0
- I-,
r—~ <
‘-0 0

- - 85% - -

NFM: Qtz, Carb, Binder, Opaq, Other, Misc. Pail.

ID

0
0

0~

0)

C
0
LO

-o

C

r
rn
rn

C,
‘C
C
C
-o

15% 12/24/03

ssY
Home ge rtco us

20% 12/24103
SSY

Non Homogeneous

Date

9
C
c-fl
C

ten S. Yata, Geologist
Monday. December29, 2003

Phone (510) 567-0480
Fax (510)567-0488

Page: 3 of 3



Test Report - Winzler & Kelly
Polarized Light Microcopy Analysis Results

Project A0C312339
-. . Asbestos Nonasbestos

Sampie Number / . Mineral Fibrous Synihenc Other NonFibrous Run Date
Sample Appearance Clieni Sample Number ChrysotileAmosite Crocidolile AnUiophyllite Titmolite Actinoilte Cellulose Wool Glass Fibers Fibers MateriaL Analyst

0059223CP1, WK11664-17 - - - - - - - - 100% - - - 12/29/03
Yellow insulation NFM: Qpaq, Misc. Pail. ES

Homogeneous

C.>
0059224CPL WK/1664-18 - - - - - - - - 50% - - 50% 12129)03
Duct tape NEM: Carb, Binder, Opaq, Misc. Part. ES

Homogeneous

C,

0059225CPL WK/1664-19 - - - - - . - 95% - 5% - - - 12/29103 g
Duct tape NFM: Binder, Opaq, Misc. PaiL ES —

Homogeneous

(1059226CPL WIC/1664-20 - - - - - - 60% - 20% - - 20% 12/29103
Fabric tape NEM: Caib, Binder, Opaq, Misc. Part. ES

Homogeneous

0059227CPL WK11664—21 - - - - - - - - 100% - - - 12/29103
Ye1low insulaliori NFM: Opaq, Misc. Pail. ES

Homogeneous

0059228CPL WK11664-22 - - - - - - 50% - - - - 50% 12/29/03
Duettape NFM:, Misc.Part. ES

Homogeneous __

SampI~ ~eeiv~ on: Monday, D~ember22, 2003 Authorized SignaI~e
Nonette Pals .Geologist ‘

Dale Wedncsday,J uaryl,W04 t%)

Iti Lee Group, Inc. 530 McCormick Si.reet Phone (510) 567-0480
Bay Area Lab San Leandro, CA 94577 , Fax (510) 567-0488

Page: 1 of 2



Test Report - Winzler & Kelly
Polarized Light Microcopy Analysis Results

Project A0C312339
Asbestos Nonasbestos

Sample Numbed Mineral Fibrous Synthetic Other NonFibmus Rim Date
• Sample Appearance Client Sample Number ChrysotileAmosite Crocidolite An(hophylliteTremoliie Acrinolite Cellulose Wool Glass Fibers Fibers Material Analyst

0059228CPL.t WK11664-22 40% - - - - - - - - - - 60% 12129103
Yellow glue NFM: Misc. Part. ES

- Homogeneous

0
010059229CPL WK/1664-23 - - - - - - 90% - 6% - - 4% 12129103

whiteducifabrie NFM: Opaq, Misc. Pan. ES

Homogeneous

C,
‘0
0- - - - - - - - - - - 12(29(03=

- C,

0059231 CPL WK11664-25 - - - - - - - - - 12(29(03
Duct fabric NFM: Opaq, Misc. Part. ES

Homogeneous V

0059232CPL WK11664-26 - - - - - - - - 100% - - - 12129103
Yellow insulation NFM: Opaq, Misc. Pan. ES

Homogeneous

q
0

~0
0t

-c
to

Li.) 01

0059230CPL
Yel[ow insulation

WK11664-24

C to
:n~- 0
— to

IJ.

0:~ to
a

0
0

Li)

‘0

C

r
rn
rn

NFM: Opag, Misc. Pad.
100%

90% - 10%

Homogeneous

Samples received on: Monday, December 22, 2003

U Lee Group, Inc.
BayArea Lab

[11
r
r

Authorized Signature

Date
530 McComijck Street

Sari Leandro, CA 94577
Page: 2 of 2

Nonette PatronlPeologisi
Wednesday. January 7,2004

Phone (510) 567-0480
Fax (510)567-0488



Samples received on: Monday, December 22,2003

It.! Lee Group, Inc. 530 Mccormick Street
San Leandro, CA 94577

Authorized Signalure

Date

0
m 0a

N

N
CD

0
-o 0

0)

Test Report e Wiuzier & Kelly
Polarized Light Mkroscopy Analysis Results

Project A0C312340
Asbestos Nonasbestes

Sample Number I Mineral Fibrous Synthetic Other NonFibrous Run Date
Sample Appearance Client Sample Number Chrysotile Amosite Crocidolite Anthophyl ~TremoiiteAC~!!~ Cellulose Wool Glass Fib~f~b&SMa~LMatY!~..

0059233CPL WK/1664-27 55% - - - - 35% - - - - 10% 12129103
Grey insulation NFM: Opaq, Misc. Pan. ESHomogeneous

0059234CPL WK11664-28 55% - - - - - 45 % . - . - - 12129103
Grey insulation NEM: Opaq Misc. Part. ESHomogeneoDs

r—..~ <a

Monday1
-0480Phone (510)

Fax (510) 567-0488

CD

Bay Area Lab
Page: 1 ci I



Test Report - Winzier & Kelly
Polarized Light Microscopy Ana1y~s Results

Project A0C312341
Asbestos Nonasbestos

Sample Number! Mmcmi Fibrous Synthetic Other NonFibrous Run Dale ~
SampleAppearance Client Sample Number ChrysotileAmosire Crocidoifte AnthophyUiteTremoiae AcUnolite Cellulose Woo! Glass Fibers Fibers Maerial Analyst

0059235CPL, WK11664-29 <1 % - - - - - 3 % - <1 % - - 97% 12/29/03
~Vhite drywall; wht. cornp NFM: Qiz, Cash, Binder. Opaq, Gyp, Mica, Misc. Part SSY
Lsjyei coiaew: Cornp <1% Chrysolile; Other Layer : None Detected Non Homogeneous

M
to0059236CF1. WK11664-30 <I To - - - - - 3% - <1 To - - 97% 12129103

White drywall; whl. coinp NFM: Qtz, Cash, Binder. Opaq, Gyp, Mica. Misc. Part. SSY
Layer Content Comp <1% Chrysolile; Other Layer : None Detected Non Homogeneous ~

C,

0059237CPU WK/1664-31 - . - - - - 90% - - - - 10% 12/29103
White dud tape NFM: Qtz, Cast, Binder, Opaq, Misc. PaiL SSY

Homogeneous

005923~CPL WK11664-32 - - - - - - 90% - - - - 10% 12(29103
Wtiiteducttape NEM: Qtz, Cast, Binder, Opag, Misc. Part. 551’

Homogeneous V

005 9239 CPU WKII66I-33 - - - - - - 90% - - .. - 10% 12129103
Whiteductiape NFM: Qtz, Cart, Binder, Opaq, Misc. Part. SSY

Homogeneous

(}959240CPU WK/l664-34 - - - - - - 90% - - - - 10% 12/29/03
Whiteduct tape NFM: %z, Cast, Binder, Opaq, Misc. Part. 551’

Homogeneous

Samples received on: Monday, December 22,2003 Authorized Signature V —a

Stephen S. Yata. ~4ologist
Date Sunday, January S~20O3

P.S Lee Group, Inc. 530 McCormick Stied Phone (510) 567-0480
Bay Area Lab -San Leandro, CA 94577 Fax (510) 567-0488

Page: 1 of 7



Test Report Winzler & Kelly
Polarized Light Microscopy Analysis Results ~ 2-

Project A0C312341 ..,,

Asbeslos Nonasbestos
Sample Number! Mineral Fibrous Synthetic Other NonFibrous Run Date ~
Sample Appearance Clieni Sample Number Chrysotile Arnosite Crocidohte Anthophylilie Tremolite Actinoilte Cellulose Wool Glass Fibers Fibers Material Analyst
0059241CPL WK/l664-35 - - - - . - - 20% - - 80% 12/29103 Z.
WhiLeduct connector NFM: Qz, Carh, Binder, Opaq. Misc. Part. SSY ~ 2

Homogeneous

M
00059242CpL WK11664-36 - - - - - - 80% . - - - 20% 12/29/03 Z

While cloth wrap NFM: Qtz, Carl,, Binder, Opaq, Misc. Pam. SSY

Homogeneous
0

0059243CPL W1C11664-37 - - - - - . 40% - 20% - - 40% 12129103
Biown paper; yellow insulation NFM: Qlz, Cash, Binder. Opaq, Misc. Part. SSy

Non Homogeneous ~

0059244CVL WK!1664-38 - - ‘ - - - 50% - 20% - - 30% 12/29/03
Brown paper wrap NFM: Qir. Carb, BInder, Opaq, Misc. Pan- SSY

Homogeneous V

H

0059245CPL W}C/1664-39 <I % - - - - - 3% - <1 % - . 97 Sb 12129/03
White drywall; wht. comp NFM~ Qlz. Cash, Binder, Opaq, Misc. Part. SSY
Layer Content: Comp 2% Cluysotile ; Other Layer: None Detected Non Homogeneous

O9$9246CPL WKIIÔ64-40 <1% - - . - . 3% - 2% - - 95% 1/5/04.
White drywall ; wht. cornp NFM: Qtz, Carb, Binder, Opaq, Misc. Part. NP
Layer Content: Corap <1% Chrysotile Olher Layer: None Delected Non Homogerteous

Samples ~ceivcd on: Monday, December 22,2003 Authorized Signa~re ( ~

Da:e ~::~y~iz:~ ~
Ri Lee Group, Inc. 530 McCormick Street Phone (510) 67-0480
BayArea Lab San Leandro, CA 94577 Fax (510)567-0488 -

I’age2of7



Test Report Winzler & Kelly
Polarized Light Microscopy Ana1ys~s Results

Project A0C312341
Asbestos Nonasbesios

Sample Number! Mineral Fibrous Synthetic Other NoaFibrous Run Date ~
Sample Appearance Client Sample Number ChrysoiileAmosite Crocidolke AtuhophyliheTi-emolile Actirtolite Cellulose Wool G[ass Fibers Fibers Material Analyst

0059247CPL WKII~64-41 - - - - - - 85% - - - - 15% 12/29103 z Z
x~qute duct tape NFM: Qli, Curb, Binder, Opaq, Misc. Part, 351’

Homogeneous

6)
00059248CPL WK/1664-42 - - - - - - 85% - - - - 15% 12/29103

White duct tape NFM: Qiz, Caib, Binder, Opaq, Misc. Part. 531’

Homogeneous
C,

0059249CPL WK11664-43 - - - - - - 85% - - - - 15% 12129/03
Whiteduct tape NFM: Qia, Curb, Binder, Opaq, Misc. Pan. SSY o

Homogeneous

0059250CPL WK/1664-44 - - - - - <1 % - 89% - - 20% 12/29103
Whiteducteonnecior NFM; QIz, Curb, Rinder, Opaq, Misc. Paii. SSY

Homogeneous V

4059251CFL W1Q1664-45 - - - - - - 85% - - - - 15% 12/29103
Brown paper Wrap N FM: Qtz, Cash, Binder, Opaq, Misc. Pan. SSY

Non Homogeneous
Amr
r9059252CPL W1C/1664-46 - - - - - - <1% 10% 70% - - 20% 12129/03 -<

Yellow TSI NFM: Qlz, Curb, Binder, Opaq, Misc. Pan. SSY

Homogeneous

Samples ~ceived on: Monday, December22, 2003 AuthoHzed Signa~re~’ -

Stephen S. Yata Geologist
Dare Sunday, Janua 5,2003

RI Lee Group, Inc. 530 McCormick Street Phone (510) 567-0480
Bay Area Lob San Leandro, CA 94577 Fax (5 tO) 567-0488

Page: 3 of 7



Test Report ‘~ Wiuzier & Kelly
Polarized Light Mkroscopy Analysis Resuhs

ProjeeL A0c312341.
Asbestos Nonasbes{os

Sample Nunberl Mineal Fibrous Synthetic Other NonFibrous Run Dale ~
Sample Appearance Client Sample Number ChrysorileAmosite Cmcidolite AuthophyllireTremoli[e Acanolite Cellulose Wool Glass Fibers Fibers Material Analyst

0()59253C9L WK11664-47 - - - - - - 80% - - - - 20% 12129/03 z
Whitecloth wrap NFM: Qtz. Cash, Binder, Opaq, Misc. PaiL SSY

Homogeneous

Ci)
00059254C1’L WK)1664-48 - - - - - 65 91~ - 5% - - 30% 12/29103

Browapaper wrap NEM: Qf a, Cash, Binder, Opaq, Misc. PaiL SSY
Homogeneous

C,

0059255CPL WK/1664-49 . - - - -- - <1% 15% 65% - - 20% 12/29103 ~
Yellow TSI NEM Qcz, Carb. Binder, Opaq, Misc. Part. sSY

Homogeneous

0059256CPL WK/1664-50 - - - - — - 2% - - - - 98 % 12/29/03
Black neoprene NFM: Qia, Cash, Binder, Opaq, Misc. Pact. SSY

Homogeneous V

OOS92SICPL WK11664-51 .. - - - - - 6% - - - 94% 12)29/03
Tar wrap NFM: Qlz, Ths, Cash, Binder, Opaq, Misc. Pan. SSY

- Homogeneous

OOS9Z5SCPL WK/1664-52 - - - - - - 8% - - - - 92% (2)29103
Tar wrap NFM: Qtz, Tar, Cash, Binder, Opag, Misc Pan. Sn

Homogeneous

Samples received on: Monday, December 22,2003 Authorized Signaft~~ ~

V Sephen S. Yata, logisi’~Dare Sunday, January 2003

RJ Lee Group, Inc. 530 McCormick Street Phone (510) 67-0480
Bay Area Lab San Leandro, CA 94577 Fax (510) 567-0488

Page: 4 of 7



Test Report Winzler & Kelly
Po~ar~zed Light Microscopy Analysis Resalts

Project A0C312341
‘~3~ it

Asbestos Nonasbestos .,.,

Sample Number / Mineral Fibrous Synthetic Other NonFibrous Run Date ~
Sample Appearance Client Sample Nnrnber CEirysotlie Amosile Crocidolite AnthophylliteTremollte Actirtotite Cellulose Wool GLass Fibers Fibers Material Analyst

(}059259CPL WK/1664-53 - - - - - - 50% - 10% - - 40% 12(29/03 ~‘

Tan TSI NFM: Qiz, Cub, Binder, Opaj, Misc. Pan. SSY

Homogeneous

0
00059260C1’L WK11664-54 - - - - - - 75% - - - - 25% 12/29103 ~

(3rcyductwrap NFM: Qlz, Cub, Binder, Opaq, Misc. Part. SSY

Homogeneous

C,

0059261CPL WK/1664-55 - - - - - - 80% - - - - 20% 12/29/03 g
Grey duct wiap NFM: Qtz, Cub, Binder, Opaq, Misc. Part. SSY —.

Homogeneous

0059262CPL WK/1664-56 - - - - - 80% - 5% - - 15% 12/29/03
Gity duct wrap NFM: Qlz, Cub, Binder, Opag, Misc. Part. SSY

Homogeneous v

H
20059263C1’L WKJJ6S4-57 - - - - - - 80% - - - - 20% 12/29/03

Grey duct wrap NFM; QIz. Cub, Uinder, Opaq, Misc. Pan. SSY

Homogeneous

0059264CPL WK/1664-58 - - - - - 70% - 10% - - 20% 12129/03
Brown paper wnp NEM: Qtz, Cub, Binder, Opac~, Misc Pan.

Homogeneous

Samples received on: Monday, December22, 2003 Aulborized Signature h 5)

Stephen S. Yala, co gist it

Date Sunday, January 2 3 a~ a
RI Lee Group, Inc. 530 McCormick Sireet Phone (510)5 -0480
Bay Area Lab San Leandro, CA 94577 Fax (510) 567-0488

Page: 5 of7



40% 12129103
SsY

Non Homogeneous

).. 0-a
• V

‘-3-I a

0
0

0

a’ o
-o -~

0059267 CPL
Yellow 3’S!

WK/1664-61 - - - 20% 60%

NEM: Qtz, Carb, Binder, Opaq, Misc, Pail.
20% 12129103

SSY
Homogeneous

C

r
m
rn

Homogeneous

C,

C
C
-o

C-’

m
C

o
C.’
LL) ~
C’

-o
- a
-J _%~

Test Report - Wiuzier & Kelly
PolaHzed Light Microscopy Analysis Results

Project A0C312341

WK/ 1664—60

Asbesws Nonasbestos
Sample Number! Mineral Fibrous Synihaic Other NonFibrous Run Date
Sample Appearance Client Sample Number ChrysotileAmoske Crocidolite AnEhophyiliteTremo]ite Actinolite Cellulose Wool Glass Fibers Fibers Material Analyst

0059265CPL WK/1664-59 - - - - - - 40% - 15% - - 45% i2129103
Silver paper wrap NFM: QIz. Caib. Binder, Opaq, Misc. Pail. SSY

0059266C1’L - - - - - - 40% - 20%
Silver paper wrap NFM: Qiz, Carb, Binder, Opag, Other, Misc. Part.

Homogeneous

0
0

0059268C1’L W1C/1664-62 - - - - - 40% - 20%
Silver paper wrap NFM; Qtz, Carb, finder, Opaq, Other, Misc. Pail.

0059269CPL WK/1664-63 - - - - - - 40% - 20%
Silverpaper wrap NFM: Qtz, Carb, Binder, Opaq, Misc. Pail.

0059270CPL WK/1664-64 . . - - - - 40% - 15%
Tan joint wrap NF’M: Qiz, Carh, Binder, Opaq, Other, Misc. Pan.

Samples teceived on: Monday, December 22. 2003 Anthoñzed

40 % 12129/03
sSY

Homogeneous V

H
2

40% 12129103
SSY

‘Sa
r

45% 12/29/03
SSY

RJ Lee Group, Inc
BayArea Lab

Homogeneous

530 McCormick Shter
San Leandro, CA 94577

Page: Sofl

Sunday,
(a, GeologIst
ary 5, 2003

Phone (910) 567-0480
Fax (510) 567-0488



(i0S9272CPL
White joini wrap

WK/1664-66 60% - -

NEM: Qtz, Carb, Binder, Opaq. Other, Misc. Pan.
40 % 12129/03

ssY
Homogeneous

~, 0-
m

si-I (0

C
C

(‘I

CD 0

0
0

(II

0

U]
0

0

0
0J

V

H
2
N
r
‘TI

rn
r
r
-C

Al
C

(A

-a
0)

-c
• 0

CD 0

nest Report Wiuzler & Kelly
Polarized Light Microscopy Analysis Results

Project A0C312341
Asbestos Nonasbestos

Sample Nurnber/ Mineral Fibrous Symhecic Oilier NonFibrous Run Date
Sample Appearance Client Sample Number Chrysotile Amosite Crocklohie AnthophylliteTrernolite Actinoiile Cellulose Wool Glass Fibers Fibers Material Analyst

OOS9Z7ICPL. W1C11664-65 - - - - - - - 20% 50% - - 30% 12129f03
Yellow 731 NFM: Qtz, Cait, Thnder, Opaq, Misc. Part. SSY

Homogeneous

a

C

r
m
m

C-,

0
C
-o

C-,

p
0
a’
U,
0~’

Samples received on: Monday, December 22, 2003

kS Lee Group, Inc.
BaySrea Lab

Authorized Signature

Dale

530 McCormick Street
San Leandro, CA 94577

Page:? of 7

Sunday. January

Phone (510) 561-0480
Fax (510) 567-0488



Test Report Winzler & Kelly
PobHzed light Microscopy Ana’ysis Results

Project A0C312342
Asbestos —--—Nonasbestos

Sample Number I Mineral Fibrous Synththc Other NonFibrousRmi Dale
Sample Appearance Client Samp!e Number Chrysotile Amosite Crocidoilte AnthophyiiiiteTrernollle Acunolile Cellulose Wool Glass Fibers Fibers Maieiial Analyst

0059273CPL WK11664•67 - - - - - - 10% - 50% - - 40% 12(29103 -~

Silver wrap NFM: Opaq, Misc. Pan. ES ~~0 0
Homogeneous

a)

0059274CPL WJC/1664-68 - - - - - - - - 95% - - 5% 12/29/03
Yellow insulation NFM~ Opaq, Misc. Part. ES

Homogeneous

0059275CPL WK/1664-69 - - — - - - 10% - 80% - - 10% 12129/03
Yellow insulation; silver w,ap NEM: Cash, Opaq, Misc. Part. ES

Non Homogeneous ~
C)

0059276CPL WK/1664—70 I % - - - - - - - - - - 99% 12/29/03
Silver caulking NFM: Cash, Biuder, Opaq, Misc. Parc. ES

Homogeneous

OOS9ZI7CPL WK/1664-71 - - - - - - - - - - 100% 12/29/03
Grey paint NFM: Carb, Binder, Opaq, Misc. Faa ES

Homogeneous 9’

‘U
r

OOs9Z7SCPL WK/1664-72 1 % - - - - - - - - - 99 96 12(29103
Silver caulking NEM: Camb, Binder, Opaq. Misc. Pan. ES

Homogeneous

Samples received on: Monday, Deecuiher 22, 2003 Authorizcd Signature r6nette Pairob, logist
Date Monday, Deceiñb r29, 2003

RJ Lee Group, Inc. 530 McCormick Streel Phone (510) 567-0480
Bay Area Lab San Leandro, CA 94577 Fax (510) 567-0488

Page~{cf3



Test Report Winzler & Kelly
Polaiized Light Microscopy Analysis Results

Project A0C312342

Asbestos Noimsbes(os
Fibrous Synthetic Other NouFibrous Run Date

______ ______________________ Glass Fibers Fibers Material Analyst

5% - 90% . - - 5% 12(29/03
ES

Homogeneous

OOS92BOCPL
Gwy paint

WK11664-74
NFM: Cash, Opa~, Misc. Pan.

100% 12/29/03
ES

Homogeneous
C-

0)

OOS9Z8ICPL WKII664-75
Whitelyellow insulation silver wrap

0059283CPL ~‘fl(/1664-77
Silver caulking

0059284CPL WK11664-78
Silver wrap yellow insulation

RI Lee Group, hic.
BayArea Lab

530 McCormiclc Street
San Leandro, CA 94577

Page:2o13

80% - - 15% 12129103
ES

Non Homogeneous

C,
‘0
0
C
-o

C-,

0

0)
0,

/Sample Number Mineral
SampleAppearmce CIien~ Sample Number Chrysotile Amosite Crocidolite Anthophyllite Tremolhe Actinotite Cellulose Wool

0059279CPL WK11664—73 - - - - -

Yellow insulation; silver wrap NFM: Carb, Opaq, Misc. Part.

o a
i-n C)
C-, 0)

,%•., <
‘-0 0)

0
0
U’,

-o

M

to

0
0

0059282CPL WK11664.76 1 %
Sih’ercaalkirig

r
rn
rn

2%

- - 5%

NEM: Carb, Opuq, Misc. Pan.

NFM: Carl,, Binder, Gpaq, Misc. Part.

NFM: Cash, Binder, Opaq, Misc. Pail.

- - 10% - 80%

NFM: Cash, Opaq, Misc. Parr.

Authorized Signature

Date

Homogeneous

99% 12/29/03
ES

Homogeneous

98 To 12/29103
ES

Homogeneous

10 To 12/29/03
ES

Samples received on: Monday, December 22,2003

V

H
2
Nr
01

so

Monday,

p
0
~.3~

cx,

-c

0

(JeologisL
er 29, 2003

Phone (510) 567-0480
Fax (510)567-0488



Test Report Winzler & Kelly
Polarized Light Microscopy An~ysis Results ~ g

Project A0C312342
Asbesws Nonasbestos

Sample Number I Mineral Fibrous Synthetic Other NonFibrous Run Dale g
Sample Appearance Client Sample Number ChrysoU1eAmosi(eCroeidoli~e AntliophylliteTreniolile Acñnoiite Cellulose Wool Glass Fibers Fibers Material Analyst “‘

OOS92HSCPL WKII66$-79 1% - - - - - - 10% - - 89% 12/29/03 -~-

Silver caulking NFM: Cad,. Binder, Opaq, Misc, Part. ES
Homogeneous 0

C
-c -i

0

UIo

C

UI
0)

H
a
N
r
inm

m
r
r

Ill
C

samples r~iv~ on: Monday, December22, 2003 Authorized SignaLU~ t/Noneue t1atro C ~ologist

Dale Monday, Dccciii 29, 2003

114 Lee Grouip, Inc. 530 McCormick Street Phone (510) 67-0480
Bay Area Lab San Leandro, CA 94577 Fax (510) 567-0488

Page: 3 of 3



Test Report Winzler & Kelly
Polarized Light Microscopy Analysis Results

Project A0C312343
Asbestos Nonasbestos

Sample Number! Mineral Fibrous Syrithelic Other NonFibrous Run Date
SanipleApocarance Client SampleNumber ChrysoiileAmosite Oo~idolite An[hovhyiliteTrernolite Aciinolite Cellulose Wool Glass Fibers Fibcrs Material Analyst

0059286CPL, WK11664-80 2% - - - - - - - - - - 98% 12129103
Silver caulking NFM Caib, Binder, Opaq, Misc. Part. . ES

Homogeneous

(ii

0

Ui
a)

0

a)
a)

V

H
z
N
Fm

7;
Ill
F
F

m
C

Ph

3,
o {~
fl, 0
o 0
• IJ.
r—m C
‘0 0

0
0
LA)

L3~

-c

C

r
m
m

C,

0
C
-o

0

p
0
t.5~

F—,

LA)

Samples received on: Monday, December22, 2003

it) Lee Group, Inc.
BayArea Izth

Aulliorized

530 McComijck Street
S~m Leandro, CA 94577

Page: 1 of 1

Date
S. YLILa. Geologist

Monday, December 29, 2003

Phone (510) 567-0480
Fax (510)567-0488



Test Report Winzler & Kelly
Polar&ed light Microscopy Axtalys~s results

Project A0C312344
Asbestos---— Nonasbestos

Sample Number! Mineral Fibrous Synthetic Other NonFibrotis Run Date
SampLe Appearaace Client Sample Number Chrysotile Amosite Crocidolile AnthophyiliteTremOhte Actinolile CeJiutose Wool Glass Fibers Fibers Material Analyst ‘—°

OOS93SICPL WK/1664-81 - - - - - - - - - 100% 12)29/03 ~.

While caulking NFM: Misc. Part. NPHomogeneous
a)

OOS93SZCPL WK11664-82 - - - - - - 5% 85 % - - - 10% 12129103 __

WhiteTSi NFM: Binder, Misc. Pait NPHomogeneous
m

0059383CPL WK11664-83 - - - - - - 5 9o 85% - - - 10% 12129/03
WhiteI pink TSI NFM: Binder, Misc. ParL NI’Homogeneous — 0

9
0059384CPL WK/1664-84 - - - - - - 5% 85% - - - 10% 12(29/03
Whitef pink ESI NEM: Binder, Misc. Part. NPHomogeneous

0059385CPL WK11664-85 - - - - - - - 85% - - - 15% 12/29103
White) pink TS1 NFM: Binder, Misc. Part. NP

- Homogeneous

0059386CPL WK/1~64-86 - - - - - . 10% 75% - - - 15% 12/29103
While I pink TM NFM: Binder, Misc- Pail. NP

- Homogeneous

Samples received on: Monday, December22. 2003 Authorized Signature Nonette air n, Jogist
Date Monday, Dccc b 29, 2003

U Lee Group, Inc. 530 McCormick Street Phone (510 567-0480
Bay Area Lab San Leaud.ro, CA 94577 Fax (510) 567-0488

Page: 1 of 1



Test Report Winzler & Kelly
Polarized Light Microscopy Analysis Results

Project A0C312345
Asbestos NonasbestogSample Number / Mineml Fibmus Syntheiic Other NonFibrous Run De

0659287CPL WKi166487 Anthophyiffie Trecnoj he Actinoijie ~elIuIose W001 Glass Fiber3 Fibers Material A~aiys~

99%
White insulal ion NFM Qcz, Carh, Opaq. Misc. P~. ES

Homogeueous

0
0

0\
-o

C

r
m
rn

C)

c m
rnl C)
o m
N~) C
.~o a
- a

co
0
C,)

0
~0

O059288CPL IVIC/166488 - - - - - - 10% 15% - - - 75% 12129/03
Grey insulation NFM: Qtz, Caib, Misc. Pan. ES

Homogeneous
‘0
0

6059289CpL WKJI6a89 - - - - - - - - - 10% - 90% 12129/03 : ~
CWhite insulacion NFM~ Cash, Misc. Pan. ES

Hosnogeneo~
0OOS929OcpL ~&I66~9o - - - - - - 15% 15% - - - 70% 12(29/03
aa

Gmy insujaflon NEM: Cath, Opaq, Misc. Pan. ES V

Homogeueijus
0059291CpL WK/165.491 - - - - - - - - 5% ~ - 99% 12/29/03
White insuiat ion NFT4: Carl), Misc. Part. ES

Homogeneous
O059292CpL WK/1664-92 - - - - - - - - - - 60% 12/29103
Silver wrap NFM: Opaq, Misc. Pan.

Samples received on: Monday, December 22,2003

RI Lee Group, Inc. 530 MCCOrTI-iJC~ Street
Bay Area Lab Saii Leandro, CA 94577

40%

ES

Authorj~d Signarisj-e

Homogeneous

~Icphen S. Yata, Geologist
Monday, December29, 2003

Phone (510) 567-0480
Fax (510)567-0483Page: i of 3



Test Report Winzler & Kelly
Polailzed Light Microscopy Analysis Results

Project A0C312345
Asbestos NonasbestosSample Number) Mineral Fibrous SynlhelicOlh~ NonFibrous Run Date

~ ArlthophyHfteTremo!jleAcjjfloljte CelLulose Wool Glass Fibers Fibers Material AnaLyst

0059293cpL WK/1664-93

12/29/03
Yellow insuLation NFM: Misc. Part. ES

O059294CPL WKi1~64-94
Tan fabric

0059295cpL W1CI1~64-95
Red insulation

00S9296CpL WKJL664.9~
Roofing shingle

0059297cpL WK/1664.97
Offwhite fabric tape; silver paint

0059298CpL WICJIÔG4-9g
Silver paper wrap yellow insulation

Ri Lee Group, Inc.
Bay Area Lab

Homogeneous

o
rn C)
o

,.—)
‘-0 0• a

‘0

I % 12/29103

ES
Homogeneous C,

‘0

0
C
-o

- 12129)03
EQ

0

Homogeneous

85 % 12/29/03

ES
Homogeneous

10% 12/29/03
ES

Homogeneous

99%
NFM: Opaq, Misc. Part

- - - - 100%

N FM:, Misc. Part

- - - - 15%
NFM: Qiz, Tar Opaq, Finn Grains, Misc. Part.

- - 90% -

NFM: Opaq, Misc. Past

NFM~ Qz, CarS, Binder, Opaq, Misc. Pan.

Authorized
Samples received on: Monday, December 22, 2003

Hz
N
r
UIz

50%

ID
rr

50% 12(29/03
ES

Non Homogeneous

530 McCormick Street
San Leandm, CA 94577

Page: 2 of 3

Date
Stephen S. Yarn, Geologist

Monday, December 29,20Q3

Phone (510) 567-0480
Fax (510) 567-0488



Samples received on: Monday, December 22, 2003

RJ Lee Group, Inc.
&zyArea Lab 530 McCognjck Stxeet

San Leandro, CA 94577
Page: 3013

o 0
n-I 0
o 0
• I-i
I’—, <
‘-0 0

C
0
LA)

F—,

‘0

C

rn
m

C-,
‘0
0
C
-c

0

Test Report Winzler & Kelly
PoIaHzed Light~ Anaiys~s Results

Project A0C312345
Asbestos NonasbestosSample Number! Mineral Fibrous Synthetic Giber NonFibrous Run Date

~Aclinolite Cellulose Wool Glass Fibers Fibers Matejial Analyst

Ye!low insulation NFM~ , Misc. Pajt. ES

00593tJ0cpL WKJJ654.loo - - - - - - - - 20% - - 80% 12/29/03
Roofing material NFM; Qi; T&, Carb, Binder, Opaq, Fine Grai~, Misc. P~. ES

Homogeneous

p3
CD

0
(3

0

C
CD

Dale

9
0

L,1

Stephen S. Yata, Geologist
Monday, December29, 2003

Phone (510) 567-0480
Fax (510)557-0488



Test Report Winzler & Kelly
Polarized IighL Microscopy Analysis results

Project AOC3 12346
Asbestos Nonasbeslos a

Sample Number! Mineral Fibrous Synthetic Other NonFibrous Run Daw
Sample Appearan~ Client Sample Number ChrysotileArnosite Crocidolite AnthophyllheTremdllte Actinolite Cellulose Wool Glass Fibers Fibe~~1 Analyst

00S9376CPL WK!1664-IOi - - - - - - 10% 50% 20% - - 20% (2)23/03 r
Silver paper wITSI NFM: , Misc. Part- NP Z. ~Homogeneous 0

0)

0059377CPL WKIIoo4-l02 - - - - - - 10% 50% 20% - - 20% 12)23103
Silverpaperw~Sl NFM:, Misc. Paa NPHomogeneous

m

(1059378CFL WK11664-103 <I % - - - - - - - - - 9~+ % 12123/03
Grey sealant . NFM Carb, Misc. Pail. NPHomogeneous — 0

(a
0

0059379CPL WK11664-104 - - - - - - - . 75 % - .- 25% 12123103 o
White duct connector NEM: . Misc. part. NPHomogeneous I

V

0059380CPL WK11664-105 <I % - - . - - - - - - - 99+ % 12/23103
Greysealant NEM: Cait, MiscJ’art. NPHomogeneous

m
r
r

Samples received on; Monday, December 22,2003 Authorized Signature Nonette Patr~ , Geologisi
Date Monday, Dccc her 29,2003

RI Lee Group, Inc. 530 McCormick Street Phone (510) 567-0480
Bay Area Lab San Leandro, CA 94577 Fax (510) 567-048B

Page: I of I



Test Report Winzler & Kelly
Polarized Light Mictascopy A~taiys~s Res~ilis

Project A0C312347
Asbestos Nonasbestos 0

Sample Number] Mineral Fibrous Synthetic Other NonFibious Run Date
SasnpleAppeamnce Client Sample Number ChrysotileAmosite Crocidolite ArihophylliteTremolile Actinolite Cellulose Wool Glass Fibers Fibers Material Analyst

0059347CPL WK/1664-106 <1 % - - - - - 5% - - - - 95% 12/23/03 ~.

White joint camp; wit drywall NFM: Carb, Gyp. Misc. Pact. NP
Layer Content: Joini Camp 2% Chrysotile; Other Layer: None Detecied Non Homogeneous ~

0)

~05934BCPL WK11664-107 <1 % - - - - - 5% - - - - .95% 12123103
While joini comp; wht. drywall NEM: Carb, Gyp. Misc. Pait. NP
Layer Crn#ent: Joint Camp <1% Chrysotite; Other Layer: None Detected Non Homogeneous

C,

0059349CFL WK11664-108 <1 % - - - - - 5% - - - - 95 % 1m3/03 ~
Whitejoicitcomp ; wlit. drywall NFM: Carb, Gyp! Misc. Part. NP
Loyer ContenL Joint Camp <1% Chrysotile ; Other Layer : None Detected Non Homogeneous —

0059350CPL WKIIG64-109 2% - - - - - 5% 50% - - - 43% 12/23103
Tan TSI NFM: Orb, Gyp, Misc. Pail. NP

Homogeneous

H

0059351CPL WK/1664-i10 - - - - - - 5% - - - - 95% 12(23/03
Browa foam w/fabric NFM:. Misc. Part. NP

Homogeneous

0059352CPL WK11664-1ll 2% - - - - - 5% 50% - - - 43% 12123/03
Tan TSJ NFM: Caib, Gyp, Misc. Part. NP

Homogeneous

Samples ~ceived on: Monday. December 22,2003 Authoñ~d Si~aWre
Nonette Patio , eologist

Date Monday, Decem 29.2003

LU Lee Group, Inc. 530 McCormick Street Phone (510) 567-0480 __

Bay Area Lab San Leandro, CA 94577 Fax (510) 567-0488
Page: tof 4



0059354CP1,
Black caulking

OOS93SSCPL.
Black caulking

WK/1664- 113

WK11664-114

0059356CPL WK/l664-l15
Pink fiberglass brnisilver fabric

005 9357C PU
Grey duet patching

WK/1664-l16

Samples received on: Monday, Deceather 22, 2003

LU Lee Group, Inc.
Bay Area Lab

- - 15%

NFM: Tar, Caib, Misc. Part.

- - 10%

NFM: Tar, Carb, Misc. Part.

NFM; Binder, Misc. Part

NFM: Carb, Misc. Pail.

530 Mccorrniclc Sheet
San Leandro, CA 94577

Page: 2of4

5% 80%

70% 15%

85 % 12t23!03
NP

Homogeneous

90% 12123103
NP

Homogeneous

15 % 12/23103
NP

Non Homogeneous

15% 12123103
NP

Homogeneous

z
cr2 a
rn U
c-, a
N-.) <

a
ft

1’)

N

0

03

(a
0

C-,

‘1

0

(a
03

V

-o

m

Test Report Winzier & Kelly
Polarized Light Microscopy Ana’ysis Results

Project A0C312347
Asbestos Nonasbestos

Sanip!e Number! Mineral Fibrous Synthetic Other NouiFil~rous Run Dale
Sample Appearance Client Sample Number Chryso~ile Amosite Crocidolite AnthophylliteTreinollte Actinolite Cellulose Wool Glass Fibers Fibers Material Analyst

0059353CPL WK11664-112 - - - - - - 10% - - - - 90% 12123/03
Tan foam w/Iabric NFM: Binder, Misc- Part. NP

Homogeneous

50 % . - 50 % 12123103
NP

Homogeneous

0059358CPL W1C/1664-l17
Grey duct connector NFM: Binder, Misc. Pad.

Authorized Signature

Date

mu
C

9
Nonefle ‘gist

Monday, Decex*,~r 29, 2003

Phone (510) 567-0480
Fax (510) 567-0488



Test Report Winzler & Kelly
Polarized Light Microscopy Analysis Resuk~

Project A0C312347
Asbeslos Nonasbestos

Sample Number I Mineral Fibrous Synthetic Olber NooFibrous Run Date
Sample Appearance ClienL Sample Number ChrysotileArnosite CrocidoLi~e AnthophylliteTremoli4e Actinolite Cellulose Wool Glass Fibers Fibers Material Analyst

0059359CP11 WK11664-i18 2% - - - - - - - - - - 98% l2iZ3/03
Grey sealant NFM: Caib Misc. Part NP

Homogeneous

0059360CPL WK11664-l19
Silver paper wrap whi yellow TSI NFM: Binder, Misc. Part.

5% 50% 45 % 12123103
NP

Non Homogeneous

N
N
to
0
0

0)
N
0)

C

r

m

00S9363CPL WK11664—122
Tan paper wrap yellow TSI NFM; Sinder, Misc. Part.

10% 70% 20 % 12/23/03
NP

Non Homogeneous

V

H
2
N
rni
Z13
so

0059364CPL
Tan loose debris

WK11664-123 <1%
NFM: Gyp, Misc. Part.

3% 50% 47 % 12123/03
NP

Homogeneous

0
Ln

‘0

a)
-c C
- a

0)

0 0
rfl C

cD

t..-,
‘-0

0
0
LA,

-o

0059361CPL WK/L664-l20 - - - - - -

Blackductconnector NFM: Binder, Misc. Part.

0059362CPL WK11664-121 ci % ci % - - -- -

Tan loose debris NEM: Carb, Gyp, Misc. Pail.

85%

5% 50%

C,

0
C
-o

0

15 % 12/23(03
NP

Homogeneous

45% 12123/03
NP

Homogeneous

Ca
-A

0

00
‘4

Samples received on: Monday. December 22,2003

RJ Li~e Group, Inc.
BayArea Lab

Authorized

530 MelDormick Street
San Leandro, CA 94577

Page: 3 of 4

Nonett&P~4, GeologisL
Date Monday. Deaejjther 29, 2003

Phone (510) 567-0480
Fax (510) 567-0488



Test Report Winzier & Kelly
Polarized Light Microscopy Analysis Results

Project A0C312347
Asbestos Nonasbestos

Sample Number! Mineral Fibrous Synthetic Other NonFibrous Run Date
S~mp1eAp~pearance Client Sample Number Chrysotile Amosile Crocidoli~e Anthophyili~eTremoLfte Actinolite Cellulose Wool Glass Fibers Fibers Material Analyst

0059365CPL - - - - - 10% 50% - - - 38% 12123103
Tan TS 1

0059366CPL
Tan TSI

WKII&64-l25 2% - - 10% 50%

NFM: Carb Binder, Gyp! Misc. Pail.

38 % 12123103
NP

Homogeneous

-R- 0
—V (0

01

01

C

RJ Lee Gro~ip, Inc. 530 McCormick Street
San Learidro, CA 94577

Authorized Signature

Dale

WKI1664-124 2%
NFM: Carb, Binder, Gyp, Misc. Part.

o
F-n 0
o
- I
,—, ‘C
‘-0 ~
- a

LA~
I0

Co
NP

Homogeneous

Samples received on: Monday, December22, 2003

01

0

Cii
0)

0

01
01

V

H
2
N
rn

9,
7cin
rr

m
C

m

0)
u
‘p

Co

Nonelte Patron,\G~oIogist
Monday, DecemL1~29, 2003

Phone (510) 567-0480
Fax (510) 567-0488

-o

‘-‘5

Bay Area Lab
Page: 4014



Sample Number!
Sample Appearance Client Sample Number Chrysot lie

0059367CPL WX/1664-126
While TM

0059369 CPL
Black (silver coaling

~VKIl664-128

Polarized Light Microscopy Analysis Results

NFM~ Tar, Carb, Misc. Past
15% 85% 12/23103

NP
Homogeneous

o 0
n-i C
c-’~ 0
- Ft
F-) <
‘-0 0
- 0.

pa

Co

0

0)

Non Homogeneous

005937 ICPL
Silver coating

WK/1664-130 - - 15%

NFM~ Tar, Cast,, Misc. Part.
85 % 12/23(03

NP
Homogeneous

Samples received on: Monday1 December 22,2003

it] Lee Group, Inc.
BayArea Lab

NEM: Carl,, Gyp, Misc. Part.

530 McCormick StreeL
San Leandro, CA 94577

Authorized Signature

Date

80% 12(23/03
NP

Homogeneous

29, 2003
Phone (510) 567-0480
Fax (510)567-0488

Test Report Winzler & Kelly

15% 25%

WK11664-127 10%00593 6BCPL
City parching

NFM: Carb, Gyp. Misc. Part.

NEM: Carl,, Misc. Pan.

Project A0C312348

Asbestos Nonasbestos

Mineral Fibrous Synihetic Oilier NoriFibrous Run Date “‘

Arnosite Cmcidoii;e AnlhophyiliteTremoijie Actinolite Cellulose Wool Glass Fibers Fibers Material Analyst
- - - - 60% 12/23/03 cc

NP
Homogeneous

85 % 12/23/03
NP

Homogeneous
C,

0
C
-v

C-,

0059370CPL
Black/silver coaling

5%

WK/166-4-129

NEM: Tar, Carb, Misc Part.

0

0
0

15%

0059372CPL WK/1664-131
White loose debris

85 % 12123/03
NP

15% 5%
r

RI
C

0
‘-5,
0
LA)

Monday,
‘Geologist

Page: 1 of 2



Test Report a Winzler & Kelly
Pobrized Light Microscopy Analys~s Results

Project A0C312348

Asbestos Nonasbestos

Sample Number / Mineral Fibrous Synthetic Other NonFibrous Run Dale “‘

Sample Appearance Cilent Sample Number Chrysoiile Arnosite Crocidoiile AnthophyiiieeTztrno~iie Ac’inoliie Cellulose Wool Glass Fibers Fibers Material Analyst

O059373CPL WKfl~64-l32 10% - - - - - - - - - - 90% 12123103 ~,

0Tan patching NEM: Carb, Misc. Part. NP

Homogeneous

‘C

C

r
m
m

0
‘C
00059375CPL W1C11664-134 - - - - - - 10% - - - - 90% 12123/03 ~

Blaekmastic NFM: Tar, Caib, Misc. Pan. NP —

Homogeneous

0

0
0

H
2
Nr
Ill
33

90

‘ii
F
F

rn
C
:0

o
~.3~’~

LA)

‘V
a

- 0

0

0059374CPU
White joint (aping

WKfI664-133

:0
o 0
m 0
o 0

25%
NFM: Cart,, Opaq, Misc, Pan.

75 90 12/23(03
NP

Homogeneous

Samples received on: Monday, December 22, 2003

IV Lee Group, Inc.
BayArea Lab

Authorized Signature

Date
530 McCormick Stiect

San Leandro, CA 94577
Page: 2 of 2

logisi
Monday, 29, 2003

Phone (510) 567-0480
Fax (510)567-0438



C-. ~
~- 0

- I-
Li.) (
o 0

0
0

—~0
--0
LA.)
—~0

Homogeneous

01

0

(n
0,
N

0

0,
0

Hz
Nrni
~13

Ri
r

Ri
C

Ri

Test Report - Winzler & Kelly
Polarized Light Microscopy Analysis Results

Project A0C401318
Asbestos Nonasbestos

Sample Number! Mineral Fibmus SynLheLic Other NonFibrous Run Date
Sample Appearance Client SampLe Number Chrysotile Amosite Croeidolitf Anihophyllite Tremolke Actinolite Cellulose- Wool Glass Fibers Fibers Material Analysi
OO6O7SSCPL W1CIl664-135 10% - - - - — 15% 25% - - - 50% 1128104
While TSI NFM: Carb, Gyp, Misc. Pan. NP

Homogeneous

0060756CPL WK11664-136 10% 25% - - - - - - - - - 65% 1/28(04
White TSI NEM: Carb, Gyp, Misc. Pan. NP

Samples received on: Wednesday, Januaiy 28,2004 Authorized Signature

Date

RJ Lee Group, Inc. 530 McCormick Street
Bay AreaLab San Leandro, CA 94577

Page: 1 of I

9

03
LA.)

Nonette atr , Geologist
Wednesda ,J vary 28,2004

Phone 0) 567-0480
Fax (510) 567-0488

0)
-ö 0

0)

N-.) 00



Receive:: 1/12/04 15:S7; -~ WXNZLER & KELL.Y (EUREK#); Pe;~ 1

Winzler & Kelly
Clay Guzi
Consulting & Engineering
633 Third St.
Eureka, CA 95501

Forensic Analytical
Amended Report

Bulk Asbestos Analysis
(EPA Method 600/R-93-l 16, Visual Area Estimation)

Client ID:
Report Number:
Date Received:
Date Analyzed:
Date Printed:
First Reported:

1883
B057285
01/09/04
01/12/04
01/12/04
01/09/04

Job ID! Site: 03166404.030 - HV-5/Oym FAST Job ID: i883~Ø9

Sample Number Lab Number Asbestos Percent in Asbestos Percent in Asbestos Percent
Type Layer Type Layer Type Laye:

WKIJ 664-1 7-1) 10292181
Layer: Off-White Woven Material ND

Total Compo~ite Values of’ Fthrous Components: Asbestos:(ND)
Cellulose (95%)
Comment: Collected on 01/07/2004

WK11664-1S-fl 10292182
Layer: Yellow Fibrous Material ND

Total Composile Values of Fibrous Components: Asbcstos:(ND)
Cellulose (Tracc%) Fibrous Glass (99%)
Comment: Collected on 01/07/2004

WK11664-19-D 10292183
Layer: Off-White Woven Material Ni)
Layer: Yellow Fibrous Material ND

Total Composite Values of Fibrous Components: Asbestos:(ND)
Cellulose (90%) Nbrous Glass (10%)
Comment: Collected on 0 1/07/2004

WK11664-20-D 10292184
Layer: Yellow Fibrous Material ND

Total Composite Values of Fibrous Components: Asbestos:(ND)
~ Cellulose (Tfaceyo) Fibrous Glass (99%)

~ Comment: Collected on 01/07/2004

WK116642j-D 10292183
Layer: Blaàk.Non-Fibrous Material ND
Layer: Off-White Fibrous Material ND
Layer: Yellow Adhosive Chiysotile 7 %

Total Composite Values of Fibrous Components: Asbestos:(Trace)
Cellulose (Traee%) Fibrous Glass (80%)
~qrnment: Cpllected on 01/07/2004

3777 Di~iOI Rmir I. Si Hin dIP.) H:~uia,~iri I nli€nnii.. 04r.AI:_) 7(1 • ‘n.’,,.’ Lifliflh) V 0 O’O flflflJO’1’~ r. —



Received: 1/12/04 lernS?; -~ WXNZL.ER & KELLY (EUREKA); Page 2

Winzler & Kelly
Clay Guzi
Consulting & Engineering
633 Third St.
Eureka, CA 95501

Forensic Analytical Amended Repori

Client ID:
Rcport Number:
Date Received:
Date Analyzed:
Date Printed;
First Reported:

James Fl ores. Laboratory Supervisor, Hayward Laborato,y
Note: Limit of Qu~ntjfjcatjon (‘LOQ’) = 1%. ‘Trace’ denotes the presence of asbestos below the LOQ. ‘ND’ = ‘None Detected’.

Analytical results and reports arc generated hy Fcwensk Analytical at the request or and for the c~cclusivc use of the person or entity (client) named on such rcpon. Result,,
reporrj or copies of samc will not he released by Forensic Analytical to any third party without prior writt n request from client This rcport applies only to the sample(s)
lcstcd. Supporting laboraroty doeumentntjon is av~ilahIe Upon request. This report must not be rcproduce4 c~ccept in fill, unless approved by Forensic Analytical. The cTicnt is
solely responsible for the use and interpretation or teat results and Jtportj requcstd from Forensic Analytical. This report must not he used by the client to claim product
endorsement by NVLAP or uny other agency of the U.S. Government Forensic Analytical is not able to assess the degree of hazard resulting from materials mmlyzed, Forensic
Analytical reserves the right to dispose of aT! samples after a period of thirty (30) days, according to all statc and fcdcmi guidelines, unless otherwise specificd, All samples
were received in acceptable condition unless otherwise noted.

.3777 flqiut Rc,ad, Sviic. 4t~J, l-laywircl, C:Hlifnrnid 94!~45—276 I ThIeiil,nnn: ci fl/RW?_turnc grin/fr) )_r.A Cr ‘.s,.. ci n,n,~r, A,

F
Bulk Asbestos Analysis

(EPA Method 600/R-93- 1l6, Visual Area Estimation)

Job ID / Site: 03166404,030 - HV-5/Gym FAST Job ID:

Sample Number La.b Number Asbestos Percent in Asbestos

1883
B057285
01/09/04
01/12/04
01/12/04
01/09/04
1883-69

Type Layer Type
WKII664-224~ 10292186

Layer: Black Non-Fibrous Material ND
Layer: Off-White Fibrous Material ND

r Yell wAdh lye Ckrusot’I. 7 0/—J • 0 ., 0

Total Composite Values of Fibrous Components: Ashestos:(Trace)
Cellulose (Trace%) Fibrous Glass (80%)
Comment:. Collected on 01/07/2004

Percent in
Layer

Asbestos
Type

Percent
Layer

P~a.a ~ ,,c •,



Iqec.ived: 12/2Q/08 18:48; 510 557 0486 -~ WINZLER & KELLY (EUREKA); P•ge a

NO. 0501 P. •3/3
15o1) ‘ItH-s33a

‘H3- ~3&&

Sampled by: N ;4-~
Relinquished by:
Dat~ime: ~

Rethquished by:
Date/Time:

Date: Time:
keceived1jy~ ç~j~ B~c
Oate/Tjnae: ;~-‘~ a3
Sealed Condition (±qle ote) flS/NO
Received by: ~:
Date/Time: / ~-2 Y~ /~‘f~

I Sealed Condition (cfrcfe one) YES INo

WLN~ZX_E&€Z1cELIY J Phon~t; (7~
C 0 N ~ V N P I N €

DEC. 29. 2003 1:33PM R J LEE GROUP INC
s.1J-ts t~. CICN

C.? IN

633 Third Sutet
Eurekz; CalifornIa 95501

707.443~83z5 —

fax 707.444,833Q

eka@w-andrk.com

CONTACT: C ~

~~t~~ojnt Count

________ Date: t&’-JJ-o3
C A 5 cia the Me hod ad Turnarou.ud Titus Recults Needed

iz—a~ .3 -

Grav-2metty Prep

Damage C~tegorias: Not Da~nged =ND Material Type: Thenvai System Insulation = TSI
~amaged Do SurfaeingMaterj~j SM
Sign~&antly Damaged = SD Miseellasieous MateriAl ~Bv1
Potential Damage= PD
Potentially Signifbant PSI)

Page .L_ of



R•oeiv•d: 12/2Q/O2 12:45; 610 567 0485 -~ WXNZLEM & KEL.LV (EUREKA); Page S

Darnagc Ca1c~res:Not’~a~aa~ed ND
Damaged = DO
Si~ific~ily Damaged SD
Potetitial Damage PD
P owntiafly Sipifi~ant PSD

Page _._~_~ of

DEC. 29. 2003 1:34PM R J LEE GROUP INC NO. 0502 ,P. 5/5
~v~2-; (70-n Lij~s~o

,~, ‘Xnm-~z cScICEI-I~~Y jPhtn~ (7CT’~ ‘4’43-%3&€. jDate: ~2~4t~
Q H U I. I I ‘4 9 p a a m~ ~_S~gk the Method and Turnaround Time keau.lta Needed:

633 TMrdS~eet e~._3- jàs4~.r/12-brl24-hrI48-hr1Ext I ~- a’ °

. 707443.8326
Eureka; Cdifornia 95501 Stan~~oirn Count Gravtrietiy Prep

fax 707.444.8330
, flW.W4fld.k.COXIk

eka@w-and-k.coxn

CONTA~: Cibp ~ o3S~~4O9. t30 ~site~v~LL ~

Sample
Number

4~.d~~’&IAC4 j_’.~ ~44jh
‘I

Matexial Type: Thevnml System Insulation TSI
Surfacing Mattttal SM
M~ccei1ana0us MaterIal =

, Time:(l~
Relinquished by: ~

~-\~-o3
~_Date/Tune:~ Relinqyisbedby:

~ Date/Tine: Sealed Condition (circle one) YES /No

A



R.o.iveD: 12/fl/OS 16:25; 510 567 0455 -~ WZNZIER & KELLY CEUREK4)~ Page 14

R J LEE GROUP INC

BULK SAMPLE COLLECTION

I Sarnpledby: r1~L? Date: \a- ~ ~ 3 Time:
I Relinquished by: ~ Received by: ¶~. I -

j Date/Time: Date/Time~

H - 03 Se~edCondition(&c1eone~flSRelinquished by.: Received by~4~ ,a/~t 42 ~,r)
I) ate/Time: DateIl’irne:\ Seaied Condition (circle one) YES /No

DEC. 29 2003 4:13PM
fc*

NO, 0519
% (~I~ an; (7o-7~)

P. 4/14
L1HtI S3 3á

0 N 2 U I. T N ~ N 9 I N U t Resnlftweedod:~- ‘V >rZLEKStMBLtY I~o~ (—~,-j~ C4R43_%3~fl, Date;
633 ThkdSueet

Eureka Cait‘ ~5o1 ~ C

~
Site V-5 c

Sample Description

Damage Categorüs: Not Dat~agcd = ND Materta~ Type; Thern~ai System IrxsWation TEl
Damager3 DG Sizting Material SM
S~gni&ant1y Damaged = SD Miseellaxacous Material MM
Potenttal Darnage= PD
Potmtially Significant PSD

Pagek o(_~L.



Reo•Lv~d; 12/29/OS 15:26; 510 587 0458 -~ WXNZLER & KELLY (EUREK4); PaGe 10

R J LEE GROUP INC NO. 0518 .P. 10/10
Cl&~ ~ (-ro~f’)5’-n-S~~o

BULK SAMPLE COLLECTION

rs~p1edby: (‘hcLA cCL\J..?2 Date: \~- i1-b3 Time:
I Relinquished ~y. (~ I Received by: f~s - w ~
~ Date/Time: I Date/Time; ~-

~ a--- 1 ?~ 3 q j Sealed Condition (circle one) YES IWO
Relinquished by.: Receivedby~’~ ~ //kg)

I flatelTime: ~ /L Se~ed CondiUon (circle one) YES ~o

DfC. 29. 2003 4:13PM

Vd~c Y~€5j45 ~t

,~- -xn’czI tcs~~car_i_~t “~°~ (yo_]’~ 3..%3~, Date:
0 14 C U I. I I N 0 ~ H 0 N ~ I’ s .Ciz~1ethtMethodaudTurnarOUtkdTflne RsniltcNeede&

633 Third Street
Eureka, CalifornIa 95501 ~ Iaj)Ir/12-br/24-bz/48-br/Bxt 3 — I S -. 7.)

, 707.443.8326 ~ Stan4~o~nt Count Gzav±nttryPtep
fax 707.444.8330. www.w.and.k.com
eka@w.and4ccczn

coNTACT~ ~ ~3oh#o3~LG~o9o?o ~ th~pI

Sample Description

Darna~c Caicgories: Not Darnsgea ND MateriiI Type: Thermal System Insu~ation TS!
Darneged = DO . Sut~cin8 Material SM
Signi5cattly Darna~ed = SI) Miscefl~neous ~tateiia1 = IvIM
Potential Daniage = PD
Potenflafly Signifi~ant PSI)

Page .~j_ of



Received: 12fl9/O3 1S:O3; 510 OW/ 04W0 -~ W~INLL~fl ~ ~ %~Wfl~~frj raw. —

NO.0513 P. 9/111N~1 a~~; ho~ ~‘~i-S33b

Page of3

DEC. 29.2003. 2:51PM R J LEE GROUP
~‘Ø~c~ ~14s %

Vjo~ 4jLj3%3~~ D?.te:f3.~J&.O3
~ H: u.t NO 0 N ~ I N ~ t ND ....Crc~,etheMetbodandTutnazound’flnie RosultsNeeded:

633 Third Steet
Eureka CalifornIa 95501 (~ ~o-(,J{r/l24jr/24-br/48-J~/~xt I~- D~ —o3

707.443,6326 ~ Stan~oint Count Grnvimety Prep
fax 707.444.8330
www.w-and-k.com
eka@w-and.k, corn

CONTACT: 3ob# o3IGgO’/. o’~o SIte(y~Lr 14th

BULK SAMPLE COLLECTION
Sample Sample Desn-iption L&eation - Material Material Fri;bje
Number Type Condition

~sffibc$l54L(;

~o •1

pq 3..C. /~iZ. KV-’( W.i1(,~o,i41ae.oc4”c j,k.”4 PC F

~JG~’:?L Ovt~ +t(:n~ ~t.A~t4~- l4V~ tar9e O~.Jjc:~&1 M~’7 1V6) .

~i~a~- ‘~

~ . v’-V1’l Nfl Air
tae>k.j~ ~ gtl~1/l tJO~wr

Li≤~_~%~.k ~ae€ — -;__Jvqq~,,o~,eb vvti~1La’ ~ J4nc½~
?b~ ~r~fJ flsH-’--~ -~3~ -- u ~ ~ p jj

?9t Lc~$ic l1j4}~1l~d c~i~ LA4~-1’ P
JELa__L_ Ic .,,,“ fl4t7 I tip, r
L±LL__~4~4Atj4V~ ~ ti1~~ ?1v~’7 ItJF_
L~ “~.MM~JD 4L

I—LilT ‘1 ~
D~nmgc CaLe~orics: Not Damaged ND Material type; Th~rnrnl System Insulation TSI

Damaged = DO Surihoing Material SM
Significantly Daztagcd SD Miscellaneous K’Iatedal MM
Potential Dax-nage PD
Potentially Significant— PSD

I Sampledby: Ø4c5~~ ~ Dat~ (?-I’ c~3 Time:

~ Relinquished~ Received by: Fd- Ef
IDate’I’ime: I;11o3 ~‘‘~ Date/Time:

Sealed Condition (e~reló one) YES / NO\ Re~1inqtishedby RecMved by: 4*’ u/-ia- g9
~ Date/Time: Date/Tine; -

I Sea’ed Condition (circle one) YES /No



Fleociv•d: 12/29/OS 15:03; 510 557 0455 -~ WXNZLER & KELLY (EUREKA); Psos 10

DEC. 29. 2003 2:51PM R 3 LEE GROUP INC

I
633 Tnird Street

Eureh California 95501
?07.443S326

Lax 707.444.8330

e~ka@w.an&k.cora

NO. 0513 P. 10/11

Cl~1 ~; (7oY~H~-s3sa
~JPhone: (7c~ 3~~3~)(, ~f~7E0ç

Method. and Turnaround Time Resn1~ Needed:
I°tMr/12-hr/24-1U-/48~br6Ext .~- a G— o3
PtM: Stau~oint Coutt Gnvirnetjy ?rep

CONTACT: C H ~ JOb# ________

BULK SAMPLE COLLECTION

O~I~~L1oLI 030

Damage Ctiegorics: Not Damaged = ND
Dat-taged DO
Significantly Damaged = SD
Poternia] Damage —

Potent~aUy Signifi~ant~ PSD

Sarnp1edhy~ /1;~t~,, ~s~c~L4~)ett

Relinquished by: ~
Date/Time’ 2- i9-o?

Material Typo: Thernial System Insuiation = ml
Sur~cing Material SM
Miseellanaous Material =

pagej ~



Recejv•d: 12/29/OS 15:OSJ 510 557 0455 -~ WXNZL.ER & KEL.LY (EUREKA); Pegs 11

DEC. 29. 2003 2:51PM R J LEE GROUP INC

T~ ~ ~.

NO. 0513 P. ~1/11 /

Clc~~ afl..; (-to-C) ‘fr-H--s33a
I ~ ~‘Qfl 1zi~p carn Phon~; (7 ø7)~ ~3 - 3 &~P ff3

0 N BULl I N U H l~ I H B B Ii —.CizPjetheMethoda~dTuzuaronndTjme RenltsNeede±
633 Third Sutet

Eureka; Califo!nu 95501 ~ ~~Ir/l 2-br/24-br/48-hr,’Bxt
707.443.8326 M: S~~~oint Count Gravtnet~y Prep

fax 7O7.444.833Q
www.w-and.k.com
eka@w-ar$-k.com

—-CONTACT; # o3~~&c1oL.4 a3o Site c,.-i.’.~ ~~ft

BULK SAMPLE COLLECTION
.. I

Sample Description

Received bY:iq~ ~ é
Dat~~e: le one) YES ft4o
Sealed Condatio ( ire

Categories: Not Damaged ND Material T)pe~ Thermal System InsuaUon TSI
Darna&cd — DG Surlkcing Material SM
Significantly Damaged = SD Miscellaneous Material = MM
Potential Damage = PD
Potentially Significant

Sampledlzy: tt5(-~g 5C.L~Jdcz Date: tz- 4- 03 Time:
Relinquished by: (~ 44 . Received by: p~
Date/rime:

)~-j9- ~3 Date/Time:
Sealed Com.djtjon rc,le one) ‘ThS INC

Relinquished by:
Date/Time:

Page3 oç~~3:’



p~aeceive~: 12129/03 15:24; 510 557 0455 -~ WXNZLER & KELLY (EUREKA)1 PaØe 7

Fcizc ~5%.l*i~ %
NO. 0518 P. 7/10

C~ ~2; (7o-1~+H-Si3à

1

DEC. 29. 2003 4: 12PM R J LEE GROUP INC

4j” ‘ JZCP CELLY ~hon~: (-7~ ‘-(‘-13-%Sc€, Dast: Ii-R- o3
0 I~ I U L 1 I N ~ ~ H P I N C C ~__~..LCfZ~1etbtMeth0dEfldTUZflaIoU~dTUDe

633 T1,lrd Steer
t’~ -t~i So-f un 12 hr1244r/48-bx/BxtEuveka; Cakfomlt 95501 R~sn1t Needed

707.443.8326 Grav~n~ty Prep
far 707.444.8330
www.w-and-k.com
eka@w.andrk.corn

CQN’TACT: Ci~ ~ Job# D~,)4~4~9’-(. 03° ?Ls. sZE
BULK SAMPLE COLLECTION

Material I Materia’ Friable
Type j ConthtionNumber

SampLe 1 Sample Description Location ~ F
t,WJ4”1— Suver r”c~..è ~ThT- ~

~EE~~1’ & g0j~~(33’~9 ~. . .

‘. ~ %‘‘C& ~‘ec’er w’~9 $J%,

— ~ 4 ~ ‘l/tSI 44ADL_ Z
~ras”I,~ .~ ~° ~d’n (~ii~1C~’j Q

~ ~ L ~ 1 WP. F
Z1Q.tn.~Catn,&_E~t4ec:.~r ~.oafcwtr~ t’~~ç~ H’41 . Y’J 0 ~

S’.~J~’ 9CC” wc~eP ~
73 ~ Ho.~z .‘

~ c~4-.4 Lh!~O’ ,~-N~C4 tl ~‘1. I FJ Q_ F -—

15 ~ ~~e1 tJr~Q a’1≤J ~ -. M’7 F’ —
1”~..3 l4eet~_ ~( ~l,n4:~ ~jAtk t__~_._~____.~__

2,~) c.~Lktg. fl3~~~1 O~% S1~ ~ ~,j ~ Wi/I I t~1O

~ ~pri~Sqb~ -—

774. I
5G~a— e~j’ ‘I I j’.fcm WE

L— 7~±a~f~ ~~~4a(;oc~ -~~ S&g~ä~ I ~fl1TsTI ~O F1t5s1Ll*~s~

—~.iJ~~tw~ah__~._ 4 tl M

b~ —~

D:rnagc Catø~ories~ Not Oaana~ed ND M~teri~ Type: Thevn~a1 Systcrn Insulation ThI
Darnagcd = DG Surfacing Maftriain SM
Si~i~lcantly ~axnaged = SD Miscellaneous Material = MM
Potential D~znage = PD
Patentiatly S~gtifieant= PSD

\ Sampledby: ~ ~ Date; Time:
~ Relinquished by: C~f >,,ç . . I Received by: Fs c( -

IDate/Time:j’Da.terrime:
12- 19 ~3 ~S/5 ISea1edConditiod~ircieone)YBS/NC

1 Relinquithedby; Received by: . i~/~.e (á’~ /eL’OOzl
~ DatelTime: I Date/Time:

I Sealed Condition (circle one) YES INc

Page,J of



R.o.iv.d: 12/2~/03 15:04; 510 567 0488 -~ WXNZLER & KELLY (EUREKA); Pace 14

NO. 0514 P. ‘3/3

Sample Sample Description Location Material Material Friable
Ntsmber Type Cox~cLitioa

tIc- ~ 4’S) g.,t~. ~ &.~-P iu.JL s;J~ MN’? N MIt

li____~

~E4L____
-~--

F*

fl —

Damage C~Legoñts~ Not Damaged n ND Material Type: Thernie.l System Insulation TSI
Damaged = DO . Sur~ct~g Material SM
Si~nifcantly Damaged SD Miscellaneous Matedal = MM
Potential Damege =

PotcntiaUy Signifie~nt~ ?St)

Sampledby ~ S&ci...iacz Dat~ ~ Time.:

Relthcjuished 12y: Received by: ‘ft A -

Date/Time: - Date/Time: a— cy - a 3
ta- ~q - ~%‘ SealedConditionQiiroleone)YES /NO —

Re1iuqui~bedby: . R 4~5/ /a/zt g /6:/2)

. Sealed Condition (circle one) YES /g0

Pagej of~

DEC. 29. 2003 2:52PM R J LEE GROUP INC

-. E~ 9~e~Vr~, % (~o-ñ ‘~t&S33o
.~‘ N5t’nTzJ ac~IcsL.ty Phone: (7o]’3 ‘4C43-.%3~, Date:f3..1~..03

oil at) I. •t 1 KG N P i N S a Ii D ~i~1etheMethodandTurnBxo1mdTtno ResultaNeeded’
. 633 Tkatd Street

Eureh California 95501 (~ c.e.j)3’r/12-br/24~bz/48-hr/’Bxt ±2 z[_L9 ‘3~.
~ 707.443,8326 1~~: Star~oint Count Gravian~fry Prep

fax 707,444.8330
. www.w-atd1c.com

eka@w-and-kcom

CONTACT: ~ ~ - Iob# o3I~6”jo9, o3o Site.L’k £c,’

~€ 3 BULK SAMPLE COLLECTION



DEC. 29. 2003 4:15PM R J LEE GROUP INC NO. 0519 P. 14/14
Repeive~: 12/29/03 16:27; 510 557 0455 - WXNZL.Em & KELLY (EUREIG4); Pag• 24

CiC,~4 a~; (70*) tl’-H

BULK SAMPLE COLLECTION

Pager of~

~e51~Pn~ 4t ~3..3à
,~ ‘X JZLE.R.SrJCEI_LY 1Phon~ (7o~) ‘4Lj3~%3~ Datt:

o ~ I 4 G I N p I H K R_J..J...Cfr~1O the Method and TI~marOUnd Twit kts~.3jt$ Nee~d:
633 Third Sifeet

Eneeb; CalifornIa 95501 ~ ~.a()~r/12-hr/244,r/4S-br/Ext I a 6 -. o3
. 707.443.8326 ~f;S~n~ointCo~int I ~rimthyPrep

Eazc707.~44.833Q I
. www.w.aud-k.com I

cka@w-andrkcorn I
CONTACT: ~ j~# O3I&~qa~.o3t Site HL~& &~a~

*~3/~3~’/
Sample Description

.D~magc CateRories: Not Dan~aged = ND Material Type: Thermal System Insulation 751
Damaged = DO Surfating Material SM
Signi~cantly Damaged SO MisceUancous Material MM
Potential Damage = PD
Potentially S~giti5eant = PSD

I Sampledby:~l~~ Go--Z Date: ~-{7-O3 Time:
f1±uqidshed by: ~%r Received by: Fta - —— -—

Date/Time: ~ — ~ Date/Time: Ia- 19— o3
~ Sealed Condition (t~jtle one) YES / NO

~Reliuquiáhed by: . Receivedby~
Dat&Tmie, Date/Time: “~t~ v fr 4’:c’2j

— -. j Sealed Condition (circle one) YES iNo



Reosivec: 12/fl/OS 15:09; 610 507 0466 -~ WZNZLER & KELLY CEUREKA); Prge S

DEC. 29. 2003 2:57PM
_____ cs~ç

(~~
633 Third Street

Eureka Califozni~ 95501
707.443.8326

fax 7O7.444.833Q

ekgI~’w.and,k.eom

~. .. ~...

Damage Ctde~ories: Not Damaged ND
Damaged DO
Significanijy Damaged SD
Pozeudal Daxnage =
Potentially SlgrnuieantapsD

Sampledby: C4~ Date: L~-t7--e’3 Time;
.elthquishecl ~y: ~ .-~. . — Received. by; F~i -

Date/Time: {~_i9 —o3Dat~~e: ~ o a Se~edCondjfi~~ ~ cleone ~S/No

Reb.nquzslied by..
Date/Time; Date/Tune:

Sewed Conditio~(oiio1e one) ~S ftq0

PageJ ofl

R J LEE GROUP IWC NO. 0515 P. ~

C1 ~ oiTh
Phone: 7 o~

—Ciz~1~ the Method and Thmazoimd Time Reaujt.~ Needed;
/l24t1244ir/484r/Ext

M S~ ~oftit Count Gnvinaety PrepC_

3ob#03,~~~j09 o~!~~o

BULK SAMPLE COLLECTION

Materi~ Type; Thermal System Ir’su1atio~ ml
Sur&cing Material = SM
Miscellaneous Materjai = MM



29. 2003
R•oeived: 12/aG/OS 10:24; 510 567 0455 -~ WXNZLER & KEL.LV (EUREKA); Pig. S

NO. 0518 p. 3/10
‘+-H-s33à

PageL

4:12PM
—. &~ 5.~Rs %

R J LEE GROUP INC
(-7cri)

~Zr NC7JTh~ZJZLEP~c tKfl-L~Y’ I~°~ bci7~ ‘4’~3%34~ jD~t Id-I7~r3
eoflULTJNG £NPIWE~AD i~~~1etheMethodandTt~atOUfldTiIt1t IkeBaltsNeeded

633 Third S~eet /12-lr/24-br/4~-hr/EXt I ~ 5 *7’
Euxeh, Californit 95501

. 707.443,B326 ~~t~n~oint Count Gra~’imety Prep
Lax 707.444.8330
www.w.andjc.cozn

L
jIob# o’l

BULK SAMPLE COLLECTION

L;~

F Sample 1 Sample Description LGeation ‘ I M~terlal Material ‘ I Friable

\_i’~umber , Type Condition
t~IL~G’( ~ ra.~ ~~ p F

I— ‘°‘ . I,

I Ic~ V . H”
fh4~e

~ ~a3r~ Oiz.a_cesid1~t1~;~~14tI°~T5~ I ‘‘~ —
J.

~s tAM

~

ri.—..—...,,

LZH H
Daniag~ Cstegoñes: Not Damaged = ND Materia’ Typ~ Ther~a1 Syst:rn Insulation = TSI

‘ Pamaged DG Su’dacing Maieñ~.l SM
Signifloantly Datnage~ SD Miseella3~eou5 Materis.i = ?‘AM
Potcutial Danng~ PD
Potentially Si~aifi~ant PSD

¶ Sampledby. C_Id Dat~ j~.. :1-o3 Time:
j Relinquished by: ~. /j~ - Received by; fii.~i -

I 9- )9 - o3 Sealed Condiion (*ele one) ~S/NO
~ DatelTime: Date/Time: i~- i~ -o3

I Relinquished by: Received by: . . ~ ft
eelL~t&Tim~ Date/Time:Sealód. Condit’ irele one) YES /No -



DEC. 29. 2003 4:14PM R J LEE GROUP INC NO. 0519 P. 10/14
R.o.~.ve~: 12/29/03 16:263 610 567 0485 - WXNZLED & <ELLV (!UREK4); Page 20

*o Cu2 (7O-J~) 14LHs330
.~$.y rj cEnx iPhon~ (7oi~ ‘P3-%3~€, Date:

0 N ê U ~ I j N 0 0 N p w e ~ ~~._~L..Qzp~eta3eMetodandTuzDaroundTime ResnltsNeeded:
633 Third. Sueet

Eureka Califotnia 95501 ?3- Ia.j,~.Th/12~hr/24_br/4B-hr/EXt ) a -&C -63
, 707.443.8326 ~M: Stani~oint Count Grwcr±mety Prep

fa~*7O7,444.833Q
~ www.w4nd.k.com

eka@w.end-k.co~

CO?CACT ~Q-3~:. Iob# o3l~t’t~9. o~?p Sift

r~:rnp1edby; 6i~ afl-; Date; Time~
HRe1j~uished.sy: ~~_>~j Received by; ~~4-

Date/Time:
‘r— ~q - Sea1edConthtjon(~ c.le oneI YES INO~ Date/Time:

RBlinquishedby: . .‘. Re~eivedby: e’ Môt)
Date/Time: I Date/Time:

~ Sealed Condit Is one) YES fNo

Ec~zc R~~,j49

~4,e ~/~34f
Sample Description

BULK SAMPLE COLLECTION
Material I Friable
Condition

Damage Categories; Not Damaged Material Type: Thevn~a1 System Insulation TS1
Dan,agtd = DO . Surfacing Materia’ = SM
Significantly Dariaged SD tvliscellaneous Material
Poteiuiai Damage = PD
Potentially Signi±i~ant = PSD

Page_j ~



~eoeived: 12/29/03 10:26; 510 587 0468 -> WXNZLER & KELL.V (8UREK4)~ Page 21

U~C. 29. 2003 4:14PM

fd~c k~5~J4t, 4z~
R J LEE GROUP INC NO, 0519 P. 11/14

CICH an~; (7o-T~) ‘19’f-~33à,~3y ~fl Jfl flP KELJSr 1~iion’~: ho’~’ij L4L.j3~~.%3&?6 Date::
0 N U . I I N 0 a w ~ I a ~.,_t__~-.-Cirg!j~ thD Method ~a~d Turnaround Time Tt~sn1ts Neede&

Eurekn. Ca1k*omI~ 95501
‘ 707.443.S326 M St~~~omt Count Grr’rwsnypr

633 Third Sreer t~~J1r1124r/24-brI48-b113xt I D” ~ - a 3

fax 707.444.833Q
. . . ep.

eka@w.arid-kcom

CONTACT: ~o•a..t Yób# ~ 3(~ ~.L( o~t- t3 0 SitS

BULK SAMPLE COLLECTION
Sample Description

Paitage Categorics: Not Damaged Material Type: Thern~al System Insulation TSI
Damaged DO Surfacing Material = SM
Significantly Damaged = SD Misceflateous Matcrial MM
Potential Damage
Pote~tiaUy Signifi~ant~ P~D

[ Sampled by: (_~ ~ Date: ~- )7-O3 Time:
Relinquished by: I Reo~vedby: FcJ- E~
Date/Time: IDate/Time: Ia.lv,~o3

~- )7— o3 SealedCondition(ciroleone)YES /NO
Relhqiñsbedby Receivedby’ .. / -,

Date/Tine: I Date/Time: /4’
.. Se~ed Cond~n ofrole one) YES Mo

Paged ~



R•ou~.ved: 12/29/OS 13:47; 610 557 0458 -~ WZNZLER & KELIY CEUMEKA)I Page 4

R J LEE GROUP INC NO. 0503 P. 4/~
~ ~ C\~ ~; (~yo—f)+N-s33o

I Date/Time:
I Received b~:~ /~42~- ~ /1:??)

I S~a1edCondjt dc one) YES /No

Page,,j,,, ofJ

DEC. 29. 2003 1:35PM

..~‘ “~‘nJzLss~S~EJ_LY 1Pho~: t7o~) 3-.~3~ Date: iz-~
0 N I U I. I I H 2 N ~ I N E a Resu.],ts Needed:

633 Tnird Sneer /24 bs/48 hr )9- a~ r ~ 3Eureka; Ca,lifo:ril& 95501
707,443.8326 Gravi~efry Prep~tCo~

fax 707.444. 833Q
w’ww,w.and.k, corn
eka@w-and-k.cozn

~99N’TACT: C\~ Cn: IJob# O3j~G’-I o’(, o3a i~AppI;.~J 7~L

BULK SAMPLE COLLECTION
Sarnpje Description

Damage CoLegoñes: Not Damaged ND Mate~ia~ Type; Thermal Systeit Insulation = TSI
Damaged = DO Surfacing Material = SM
Signiiicaatly Dattaged SD Miscellaneous M~.tariaj MM
Potential Damage — PD

Potciftially Significant — p50

Relinquished by:
Date/Time:

I Sampled by: ~ 3Date: - - o 7 Time:

~elinqnished by: e-~,— —~j . I ~eceiveã by: Foci -

I Date/Time; ia— j9r03~DaWZime: - ~ I Sea1edCondjüon(e~cleone)ThS /NO



R•o•iva~: 1/30/04 11:44; 510 567 0456 -~ WXNZLER & KELLY (EUREIa); P•gs 1

JA~. 30. 2004 11:30AM R J LEE GROUP INC
~~AL4t? % C’i&..i

Pagej_ of

a~~; (70-f) 4W~s~ 50

4~r~ i~oi~ hots t~3e~3~G Date:
•VW 0 .4 1 V L 7 I 0 C .4 0 I H A A K A the iviethod 5Ed Turnaround Time aeau.ltR Needed;

633 Third Street 12 br/24br/4Shr,3xt p -~ o3
Eurdca Californlt 9550

707.443.6326 Count Cn~rtxittry Prep
fax 707 .444. 8331
www,w.and1c.coi
ek~ I

COThflXtT: Cie~ ~ l3ob#o3~~G~p~..o3c jSi~~7 7o ~.

SL0 P

BULK SAMPLE COLLECTION -fi’J40’/fl/r
Sample Sample Descr~ptiou Location IktaterIaI MateNa] ~. Fr!able

Number Type I Condition

i~r, q” ~ ~at’a. ]0.,i~n H- ~L,p, ~
Laocs cl€~c ~
‘c3 , ~.s”& j406a•

Dania~c Categoflcs; Not Darnagtd = ND l4atAriul Type: Thermal Systcrn Insulation TSI
Damaged = DO Surfacing Material = SM
Signifka~ñy Thxtaged SD Misceu1a~aous M4~ria1 = ~v1M
Potential Damage PD
Potentially Si~ificaijt PSI)

rsa~ip1eaby: Date: k—aG—a 3 Thn~
I R.eceivedby; Fe cjI Re~q~sbefly; ,- n- a 7

I Datefl5me:

Laeiinquithea by.: — - ~ 3 a I Sealed condition (circle one) YES / NO~ Received by; ~~~/o*— ~
Date/Tmie Date/Tixne~

~ Se~ed Condition (~frc1e one) YES ft~o



APPENDIX B
Sampling Location Maps



Receivea: 1/9/04 14:14 -> WXNZLER & KELLY (EUREKA); Page 3

kt C\&’j ~v2 (7oiH~Jt)~S33à

Time:
‘C

Page ~ of~

&K

,c~~ 3ThO~ (~zo~r) 3~3.~’G Datat: i-~Th n3
C N L’ U L r I N 0 Q N ~ I N t ~ i ...~r~jeISeMethod~andTumaroundTflte R:snltsNeede±

633 Thixd Steet ~Ix/12-1,r/24-12r/48-brfExt — - 03Eureka; CaitfomLu. ~PLM~ Stand~oint Count Ctrairimetry Prep
~ 707.443.8326

fax 707,444.833Q
. www.w-ox~d~k.com -

eka@w.ar,d,k,con,.

C0NTAC1~ Job# 03~~~q0uj o3O

BULK SAMPLE COLLECTION

Daui~’ge C~tegoriea: Not Darnag~d = ND Mat~riul ‘ryp~: Therrni~l Systeiri 1n~ulation TSI
Datna~ed = DO Surfaciog Mat~riai = SM
S~gnffioautiy D~magth = SO Mi~cellazieou~ M.nterial a

Potcutial Damage ED
Potentially Signi~tant = 1?SD

rs~p1M by:~ Relinqiilshcd by:’j ~
\ 0 ate/Time: H~o

~ Relinquiãhed by; <E
~ Date/Time: Date/Time:

~ S:aled Condition (circle or$~~~ /No



4

/
lot

ilic
/ 116

4-’

1 ‘

1
I (lOX

— lii IODJ
I~ loi~p.. — I~K 10131

—I’,: lila

1K 1111111 — iau~
‘~ IOt~t — — -PE 10(111

iii IINIF. — SE ION:

plc 101w— -fl~ 10011

.1 1

cr1
-D

/
Pirit fir

~2

Zr>
-4- H

6—-’ ~H

~-1 flt-~
I.~.Itj

U~’ ©d
Q.
3 0

H

IIYOP4fl; if

SPR jftgj.~1~

KXrIN[;JflSIII,II

IC

(:As SIIIIi—oFr

VI IlK ~ PANEl.

lICiSE Mr.K ffij~

UCIIJIITESY I’IIONE

H
C

C]
0
÷

(ph

0~

-I--
a
-1-



(OQ
‘p
.4--)
0

tfl

Ift

IOU

7)

coLt

~
SOC tnt’

~~0

-D
0

III

0

r
0
C
st

00

00

~- U)
-D
-o

—3

9-)

‘MTER

S PR I ER

CITLORUJRO

ELEcTRIC PANEL ~

GAS

FIRE ALARM PANEL

11US13 RACK ~1A1



°-

0:
—

r
o
0a
-I

0

‘I’

Al
F

AT
11)9

v.2 T
‘-7

AT
162

L —. ‘T II-

AT
ljIB

Ar IJIG~~~

AT
1)1 I

-I

Ar
I (B

— F
AT 116

~-Ar Ill

AT II6A:~ 4AT 110

~ Ar II~II — _ —AT I JO

3
-t

A)
1111

—~ ,___jI

— 129
Q)

I~I -ii

a—



t~7

—

CA

CA

124

—~ ha

_____ izol

b3ure H

C!~ 111Cc

1 lirE

127

128

139

130

131

132

133

131

C.’
138

<N
CREATIVE ARTS
BUILDING 02

Z~1f~ ror

O~ A~Jc,es1~s

tA
125

— CA USA

—4

Loc~-jr

CA 136

136A

—~ —



~R1H
CA ‘S

* I .2211 124 4tza j

9 [HI CA -

CA

CREATIVE ARTS
BUILDING 02
E y~ or

C Locd4~
C~. 41CCC.,. lag,’,

— CA

38

lzia

< N
329

[3D

[31

[32

132CA

tA

-CA 134

Sc,

5



IP
~~cHfl
(Do Z~

C) t

o c-~
-t

0-

3 C)CEJ

ft

C
0
0-
-4-

• ~:~IhItuj rs 1
IS U:: Is

L i~1~JIS IIILC

C—
-p

a

‘~0

~2
Ct

t’vrEIc NIIIIr—nvr —cj—

IIVI)I(ANT1~JI

I~J.I~(;TIg [~ ~

EXTINCIJrsTrrn

~I IIrr—i ,rv-tt~fl.



‘I

*

LIFE SCIENCE
BUILDING 12

C P~sL~5i0~ Sciaip\e l~~4;

4—

0 ire

j?d~,c~t..
AiHe. cçaee.

<N

-7



=

los

*

—o

F —

I

I <—N
LI BRARY
BUILDING 14

ro A~6as-~cc cd~le~e



~PRR

V

*
I

HO

FORUM
BUILDING 16

or

U Asl,cskos S~1~1~c Loco4oi~s I

A



WLNJZLEB~&J<ELLY
CON SULTING EN SINE ER S

By ____________ Date

Subject ____________

C~ierIt Sheet No. ______ of _____

Job No. __________________

N

g ,~-i Cr:0 t

o P~s~o!s4os Sdiple L-oc&~onc~

~

633Third Street, Eureka, CA 95501-0417
(707) 443-8326 / FAX (707) 444-8330
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